8118 LIQUID FERTILIZER APPLICATOR
PARTS MANUAL

fasI

820094 8118 Liquid Fertilizer Applicator 2025-04-08



AT

FAST AG Solutions warrants to the buyer that the new machinery is free from defects in material and
workmanship.

Limited Warranty

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by FAST AG Solutions or its authorized dealers or employees,
and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery, if
they have not been manufactured by FAST AG Solutions.

FAST AG Solutions shall only be liable for defects in the materials or workmanship attributable to faulty material
or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising as a
result of normal wear and tear of the new machinery or in any other manner whatsoever, and without limiting
the generality of the foregoing, excludes application or installation of parts not completed in accordance with
this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

FAST AG Solutions
4130 Commerce Boulevard
Windom, MN 56101

This warranty shall expire one (1) year after the date of delivery of the new machinery.

If these conditions are fulfilled, FAST AG Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result
of repairs, labor, parts, transportation or any other work, unless FAST AG Solutions has authorized such
expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equipment
other than by FAST AG Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or
conditions whether statutory or otherwise as to quality and fitness for any purpose of the new equipment. The
Manufacturer disclaims all liability for incidental or consequential damages.

This Applicator is subject to design changes and FAST AG Solutions shall not be required to retrofit or exchange

items on previously sold units except at its own option.

Warranty void if not registered.

Page 2



fAm
FAST
LIQUID FERTILIZER APPLICATOR

Warranty Registration Form & Inspection Report

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.
Customer Name

Address
City | State | | Zip |
Phone

Dealer Name

Address
City ‘ State ‘ ‘ Zip ]

Applicator Model
Serial Number
Delivery Date

DEALER INSPECTION REPORT SAFETY

__ All Fasteners Tight ___ Safety Chain Installed
_____Wheel Bolts Torqued ______All Guards Installed
_____Hydraulic Hoses and Fittings Free and Tight Al safety Signs Installed

____ Fertilizer Hoses and Fittings Free and Tight _____ Reflectors, SMV and Lights Clean
____Wheel Drive Turns Freely ____ Review Operating and
____Lubricate Machine Safety Instructions

_____ Check Tire Pressure

__ Frame and Wings Level

___Monitors and Controllers Function

_____Wiring Harness Connected

| have thoroughly instructed the buyer on the above described equipment which review included the Operator’s
Manual content, equipment care, adjustments, safe operation and applicable warranty policy.

Date
Dealer’s Rep. Signature

The above equipment and Operator’s Manual have been received by me and | have been thoroughly instructed
as to care, adjustments, safe operation and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink - Customer

Page 3



AT

ILLUSTRATED PARTS LIST

FAST 8118 SERIES APPLICATOR

APPLICATOR SERIAL NUMBER

DATE PURCHASED /

TANK SIZE

NUMBER OF COULTERS

PUMP MANUFACTURER: (CIRCLE ONE)

ACE FMCSC-205F-HYD-304

ACE 255F-304 WET SEAL

ACE FMC-750-HYD OASIS

HYPRO 9306C-HM1C

ACE FMCSC-205F-HYD-304 PWM

ACE 255F-304 PWM WET SEAL

ACE FMC-750 OASIS PWM

Warranty Registration Page 4



fﬂST ILLUSTRATED PARTS LIST
A ®,

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may be reproduced in any
form or by any means, electronic or mechanical, including photocopying, without express written permission from FAST
AG Solutions.

Parts information in this manual represents components installed when product was manufactured based upon the best
available information. Modifications made subsequent to initial delivery are not included. Always verify the parts and
color required when ordering parts.

If you have any questions, please contact your FAST AG Solutions Parts and Service Department.

Parts Ordering Guide

1.Provide the Serial Number of your Chassis or System when ordering.
2.Use the Part Number and Description when ordering parts.
3.Provide the Page Title and Page Number if required.

Parts Searching Guide
To search this PDF by keyword, name, description or part number, use ctrl + f for simple searches or ctrl + shift + f for
advanced searches.

Explanation of Parts Lists
The parts lists are broken down sub-assemblies and listed in 4 columns:

. ITEM - These numbers are found on the illustration associated with the parts list.
o] NS - This item is NOT SHOWN, included for reference.

. QTY. - This is the quantity of parts needed in an assembly.
o] AR - The quantity of this item is AS REQUIRED for the location.

. PART NO. - These are the part numbers associated to the ITEM.

. DESCRIPTION - This is the description of the part.

Warranty Registration Page 5



fﬂST ILLUSTRATED PARTS LIST
A ®,

fasT

Page 6



fﬂsr ILLUSTRATED PARTS LIST
ol A,

Table of Contents

Section Page
T T a=To YA T = T o) SRR 2
GeNeral INTOIMELION «.oiiiie et e e e e e e et e e e e e s e e e e e e e e e e e s rreeeeeeas 5
T ADIE OF CONMEENTS ...ttt 7
S 300 > o R 10
R O T o T £ ) TSP PPPT PP 11
S T =T o A O 3 | PP PP 12
8118 Cart Parts LISt CONT. ...ttt e e et e e e e s s st e e e e e s e e b e et e e e e e e e nnreeeeeeeaeas 13
AAXIES oo e e et e e e e e e ettt e e e e et e e e e e e e a e 14
F N Lo = L £ ] PP RTRR R 15
LRI L Te I {10 I TP PP PPPPPPPP PPN 16
Tire AN RiM Parts LISt ....iccuiiiiiiiiiii ittt e st e e sttt e e e s bte e e e s bte e e e sabteeeesabteeeessstaaessnseaeessnsseeessnssneessnns 17
L8O00 TaANK e 18
R 00 1T o] S 2T £ I USRI 19
(01T o 1T g ViV T o o BT =T o 1o ] o RO PP PP PP P PPPPPPPPPPPPP 20
Center WING SECTION Parts LISt .ooiiiiiiiiiiiieiii ettt ettt e e s ettt e e e e s s st ee e e e e s s e sasbaaaaeeeessssssnssaaeaesssnssanns 21
Main and FIIP WINGS SECTION ... e e e e e e e e e e e e e e 22
Main and Flip WiINgSs SECTION PArts LiSt......ccuiiiiiiiiieiciiieeeeiitee et ectt e e et e e e eete e e e ssaaaeeeeasaeeesnsaeeesansaeeesannseeans 23
GAUGE WHRNIEEI ...ttt 24
Gauge Wheel Parts List 19062L/R / 26860 / 26861 ........cccueeeeueeeecreeeeieeeeieeecteeeereeeeteeeeireeeeteeeereeetesensseesveeesseees 25
AP COUIEI ASSEIMBIY .. et e e e e e e ettt e e e e e e e e e e e ettt e e e e eeeeeeaarba e aaaans 26
Parts List 34471: AP COUILEIr ASSEMDBIY ..ccc.uiiiieieiiie ettt e et e e et e e e e s eate e e e e araeeeeansaeeeensseeesanneaeans 26
AP COUILEr BASE ASSEMDIY .uuuiiiiiiiiiiiie et e e e e e et e e e e e e e e e e et e e e e e e e e e et tbb e aaaaas 27
Parts List 34470: AP Coulter Base ASSEMDBIY .......ueiiiiiiiieccee et aaae e e s sanaaeeen 28
N669 Complete Hub with Square Hole with Triple Seal ASsembly ..., 29
Parts List 26891 / 730095ASSY: N669 Complete Hub with Square Hole with Triple Seal........ccccevveevvevvvenneennee. 29
AP Coulter Upper CaSTiNg MOUNTS ......uuuuuiiiiiiiiiiiiiiiiiiie e beeeeenees 31
Parts List: AP Coulter Upper Casting IMOUNES ......uviiiiciiiieicciiiie et ee ettt e sttt e e s tre e e s satae e e sataeeesnsaeeesnsaeeesnnaaeees 32
AP Coulter Injection OPtionN ASSEMIDIY ... ... bbb 33
Parts List 90SAINJ: AP Coulter Injection Option ASSEMDIY .......ccuvviiiiiiiiie e e 34
AP Coulter Blade HardWare Kit ... .....ouuiiiiiiieces sttt s e e e e e e e e ettt s s e e e e e e e eaetaaaaaaeaees 35
Parts List 590278: AP Coulter Blade Hardware Kit ........cooocuiiiiiiiiiiiiiieeeciiee st e e e ssaaee s 35
DEFENDER® fOr INjeCtion ASSEmMDIY ... e e e et e e e e e eeenees 36
Parts List 17302 / 99CROPDEFENDER: DEFENDER® fOr INJECHION .....veeecueiecieee ettt ettt e 36
AP Coulter Knife High FIOW KNife OPtioN ..o e 37
Parts List 37139: AP Coulter Knife High FIow Knife Option ........ccueiiiiiiiiiiciiec e 38
AP Coulter Knife Option Assembly—Non-Adjustable (2022 and newer, backwards compatible) ........ 39

Page 7



fﬂsr ILLUSTRATED PARTS LIST
Py

Parts List 34590: AP Coulter Knife Option Assembly—Non-Adjustable (2022 and newer, backwards

ToleY 0 Yo =11 o] =) FO PP 40
AP Coulter Knife Stop Hardware Kit — Adjustable (2022 and older) ......cccooviieeriiiiiiiiiie e, 41
Parts List 99FCAPPKNIFE: AP Coulter Knife Stop Hardware Kit — Adjustable (2022 and older) .......ccceeeuveerunenns 42
[Ttz NS T Y= 1 0] o] Y 2SS SSPPPPSNS 43
Parts List 17292: DECAl ASSEMDBIY ..coiueiiieieiiiie ettt s e e st e e e s rata e e e s rae e e esnbeeeesanbreeesannraeeen 43
S 300 IS TG 1 T o T 1T oG i 44
8118 3 INCh QUUICK Fill PArS LISt ..ceuveieireeiiieeiieeeieeesieestee ettt e st ettt s e s bee e st e e bee e s abeesbeeesabeessaeesaseesaneeesareesanes 44
8100 3 Inch Quick Fill Plumbing With SIraINEr ........cooiiiiiiiiiiiiiiiieeeeeeeeee e 45
8100 3 inch Quick Fill Plumbing Parts List 28206 ........ccccueieiiiiieeeiiiee e eeitte e eeiee e e eetee e e e steee e eerae e e s saeee s eeabaeeeennnens 45
8118 Tank to PUMP PIUMDING .oiiiiiiiiiiiiiiiiieieee ettt ettt eeeees 47
8118 Tank to PUMP PIUMBDING PArts LiSt.....cccccuiiiiiiiiie e eciiee ettt ettt e eetee e e e tee e e e eta e e e eatee e e enseeeseenneeeeennees 48
F N O 01 1Y [0} {0 ] TP UP PP TSPPPPTRPPPPIN 49
ACE 205 MOTOT Parts LISt ....ueiiiiiiiiiiiiiii ittt e e st e e s re e e s sbae e e s snee e e s sraeeessane 49
F N O 10 7 e U1 1 0] o B TP UP PP TSPPPPRRPPPPIN 50
ACE 304 PUMP Parts LiSt 550025......ccoiii ittt ettt e e e s s s aare e e e e e e s s ssbrteeeeessssssnstsaaeeesessssnnsssneees 50
ACE 205-304 PWWIM PUIMID ettt ettt ettt ettt e ettt e e e et e e e et et e e e eee e s e e aeeb e aeeataeeeeabnaeaennnnaaaenes 51
ACE 205-304 PWM PUmMpP Parts List 550035.....cciiiiiiiiiiiiiieeeeeiiiiieeee e e e s esiiieeeeeesssssirreeseessssssssssseeeeessssssnsssseees 52
ACE 255F =304 (PWIM) PUND ©euuiiiiieiiiiieiiees et eaa s e e e e e e e et taa s s e e e e e e e aatta s s s e e aeeeeseessn s aaeeeeeessessnnaaaaeanees 53
ACE 255F -304 (PWM) Pump Parts List 550055 (550056) .......c.cveverrveierrreeeeesseesessessssesessssssssesssssssessssssssssessens 54
F N O R 4T 01 = U1 1 0] o TSP UPPPTTRPPPIN 55
ACE 750 PUmp Parts List 550050.......ccciiieeiiieiiiieisieieisissesessse s e e s s s nan 55
ACE 750 PWM PUIMI D ettt ettt e ettt s e e ettt e e et et e e e e eta e e e e e et e e e eata e eeeatnseaeansnaaeees 57
ACE 750 PWM PUMP Parts LISt 550044 ... eeiieeeeieieeeceeeee s e sess e e s s s s e e s e e s s nan 57
Y 00 T 1 10 T8 U 0 1o 59
Hypro 9306 Pump Parts List 550045 .......cooeiiiiiiiiiiiiieiieieeeeeeeeeeeeeeeeeeeeeeeeereeeesreeseeeerseaeererereerrere.. 60
RN o 1 = 0 o ISP 61
8118 AGITAtiON Pars LiST..ccicieiiiiiiiiiiiiiiiiiiieeee ettt e e s s s sttt e e e e e s sssaabeaeaeeessesssssbaaaeeeessssnsnseaneeeeseas 61
oo TN o X Ul = 1V T 4 a1 o 11 ¢ Yo ST UOPOR SRR 62
ool Lo T Tl o[0T o] o1 = a= T € I USRS 62
PUMP 10 Ball Valve PlUMDING s 63
Pump to Ball Valve PIUMBING Parts LiSt......c.uiiiiciiiiiciiie ettt stre e e e rtre e e sata e e e eaaae e e snaaeeesannaaee s 64
RAVEN COMPONENTS ...ttt e ettt et b e e e e e ettt e et be et e e e et eeeeeb e e e e e eaeeeeebbbna e eeeeaeennnes 65
YT o oY '] o Yo T aT=T a1 6 =Tt 3N I PPt 65
RAVEN SCSA50 CONSOIE ... e e 66
Control HArness 155-0171-085 ......coooiiiiiiiiiiiiiiiiiiee ettt ettt 67
Control HArness 155-0159-856 ........ccouiiiiiiiiiiiiiiiiiiiieeeeeee ettt ettt 68
Control HArne@Ss 155-0171-086 ........cceeiiiiiiiiiiiiiiiiiiiiieee ettt ettt ettt e et ettt e e e e e e e e e e e e e eeeeeeees 69
FOId CONTIOl CaD BOX .. e e e e e e e e e e e e e e e e e e e e e e eaeas 70
FOId CONTrol Cab BOX Parts LiSt......cccueerireieiiieiiieeiieesee ettt stee et s e st e st e e me e e sat e e saneeesareesneeesmeeesanenesnneeas 71



fﬂsr ILLUSTRATED PARTS LIST
ol A,

LAV o T = U S 72
[ =T LTSS T o ] = o3 e ] 73
8118 HydrauliC SCREMALIC .......ceiiiiiiiiiiiiiii ittt 74
8118 Hydraulic SChematic Parts LiSt......ccueiiiiiiiriieiiee ettt ettt e s s e e e e e e e e sbe e e e ssabee e s ssnneeessanes 75
[ (oY R B TcE o] o] o1 o] o PP TPTTTTRPTTPT 76
Hydraulic SYStemM fOr PUMP ... e e e e e e ettt e e e e e e e e ea et aeaaeaaaeeannes 77
Hydraulic System for PUMP Parts LiSt.......occuiiiiiiiieiciiee ettt ettt e st e e st e e s ssata e e e snsaeesssnsaeeesnnnseeeen 77
LI L0 1 o Yo )T Q = 1 o 1= S 78
oo ]l oTe O g g T=T gl - [ v I SRR 78
T O Y ] =T o1 PP 79
(Lo ] o141 T PP P PP PPTTTRPTTPT 80
o oL a oY= o T (o ) USRI 80
31T o= | RPN 81
[DT<Tor= Y I =T £ ) ST 81

Page 9



ILLUSTRATED PARTS LIST

/214

8118 Cart

8118 Cart
Page 10



oS

ILLUSTRATED PARTS LIST

8118 Cart Parts List
ITEM PARTNO. QTY |

DESCRIPTION

1 102 5 |BOLT, 1/2 X 1" GRADE 5 ZP

2 119 1 |BOLT, 5/16 X 3" GRADE 5 ZP

3 122 2 |BOLT, 5/16 X 4-1/2” GRADE 5§ ZP
4 129 2 |BOLT, 3/8 X 1-1/2” GRADE 5 ZP
5 131 1 |BOLT, 3/8 X 2-1/2” GRADE 5 ZP
6 157 8 |BOLT, 1/2 X 3-1/2” GRADE 5 ZP
7 162 AR |BOLT, 1/2 6” GRADE 5 ZP

8 164 2 |BOLT, 1/2 X7” GRADE 5 ZP

9 170 2 |BOLT, 5/8 X2” GRADE 5 ZP

10 171 6 |BOLT, 5/8 X 2-1/2” GRADE § ZP
11 213 2 |NUT, 3/8"ZP

12 228 2 |[NUT, NYLOCK, 5/16"ZP

13 231 AR INUT, NYLOCK, 1/2” ZP

14 233 1 |NUT, NYLOCK, 3/4” ZP

15 236 1 |NUT, CENTERLOCK, 5/16"ZP
16 237 1 |NUT, CENTERLOCK, 3/8” ZP
17 239 8 |NUT, CENTERLOCK, 1/2” ZP
18 240 6 [NUT, CENTERLOCK, 5/8” ZP
19 242 3 |NUT, CENTERLOCK, 1" ZP

20 250 4 |WASHER, LOCK, 3/8" ZP

21 253 2 |WASHER, LOCK, 5/8” ZP

22 256 5 |1/4" FLAT WASHERZP

23 257 2 |WASHER, 5/16” ZP

24 258 6 |WASHER, 3/8” ZP

25 261 14 WASHER, 5/8” ZP

26 262 1 |WASHER, 3/4” ZP

27 390 1 |BOLT, 3/4 X5-1/2” GRADE 8 ZP
28 592 2 |BOLT, CARRIAGE, 3/8 X 1" GRADE 5 ZP
29 616 4 |BOLT, 3/8 X 1-1/4" GRADE 5 ZP
30 683 1 |ROLLPIN, 1/4 X 1-1/2”

31 687 3 |ROLLPIN, 1/4X 2"

32 759 10 ZERK, 1/4” STRAIGHT PIPE

33 767 5 |NUT, WHIZ, 1/4” ZP

34 769 4  INUT, WHIZ, 3/8” ZP

35 15159 2 |5 CYLINDER STOP

36 15430 1 |JACK HOLDER WELDMENT

37 15437 1 |3/4” LINK PIN

38 15440 1 |PIN, JACK, REMOVABLE

39 15558 2 |BRACKET, HOSE

40 15566 2 |TUBE, SPACER

8118 Cart
Page 11



fﬂsr ILLUSTRATED PARTS LIST
Py

8118 Cart Cont.

8118 Cart
Page 12



oS

ILLUSTRATED PARTS LIST

8118 Cart Parts List Cont.

ITEM | PARTNO.  QTY | DESCRIPTION
41 15810 1 |HOSE HOLDER WELDMENT
42 15814 AR |PLATE, BALL VALVE MOUNT
43 15829 1 |PLATE, SAFETY CHAIN WASHER
44 15835 1 |DOM, SAFETY CHAIN SPACER
45 15846 2 |PIN, CYLINDER,1.25”
46 16892 AR |1800 GALLON FERTILIZER CART
47 16905 AR |PLATE, BOLT THROUGH
48 17820 2 |LIFTARM, UPPER
49 17822 2 |LIFTARM, LOWER
50 17823 8 |PIN, TUBE LIFT ARM
51 18397 1 |MOUNT, FLOW METER
52 18445 2 |ANTI ROTATION PIN
53 540053 2 |P-CLAMP, 4” WITH .38” HOLE
54 590023 2 [1/2” UHMW HOLD DOWN TAB
55 590153 2 |BOLT, 1 X 6-3/4” GRADE 5 ZP
56 590218 4 |WASHER, 1-1/4” 14 GA ZP
57 590226 1 |1X3-1/4” GRADE 5 ZP
58 620007 2 |CYLINDER, 4 X 8’ASAE
59 710005 1 |LYNCH PIN, 1/4 X 1-3/4” ZP
60 720001 2 |SNAP PIN
61 740018 1 |LIGHT HARNESS HOLDER
62 750033 4 |5MM X 50MM SPRING PIN ZP
63 750048 4 |MANUAL HOLDER
64 790002 1 |HITCH, CAT 4, BOTTOM
65 790004 1 |HITCH, CAT 4,TOP
66 790045 1 |JACK, JOST, 25,000 LB LIFTING
67 790046 1 |HANDLE, JOST JACK
68 790050 1 |CHAIN, SAFETY, 30,000LB
69 800109 1 |DECAL, RED REFLECTOR
70 800110 4 |DECAL, AMBER REFLECTOR
71 800111 1 |DECAL, ORANGE REFLECTOR
72 | 90ASMV 1 |SMV ASSEMBLY
NS 15300 AR 2400 GALLON FERTILIZER CART
NS 590205 2 |3/4” CYLINDER STOP
NS 590206 2 [1” CYLINDER STOP
NS 590207 2 |1-1/4” CYLINDER STOP
NS 590208 2 |1-1/2” CYLINDER STOP

8118 Cart
Page 13



ILLUSTRATED PARTS LIST

Page 14



BST

ILLUSTRATED PARTS LIST

Axles Parts List

ITEM # | _PART # DESCRIPTION . QUANITY |
1 16695 |AXLE 60" SIDE FOLD 15000# 120" WHEEL TRACK N
> | 730013 |SEAL 10 BOLT (906497 CR30087) ,
3 | 730054 |CONE INNER (910333/39585) 5
4 1678 |CUP INNER (910331/39520) 5
5 730002 |HUB 10 BOLT W/CUPS 5
6 | 730074 |CUP OUTER (910332/453A) 5
7| 730012 |CONE OUTER (910334/460) 5
& | 730018 |WASHER SPINDLE (913632) 5
9 730072 |HUB CAP Q-871 HUB 5
10 113 |BOLT HH 5/16 X 1/2 GR5 ZP -
11 | 730016 |GASKET HUB CAP ;
12 | 730014 |NUT SPINDLE 1.25-12 TPI ;
13 | 730015 |COTTERPIN .
14 | 730051 |NUT WHEEL (913571) ”
15 | 730045 |STUD WHEEL (953033) o
16 10913 | AXLE, SPACER DUAL, 62 1/2"-120" WHEEL TRACK OPTIONAL
17 | 730041 |SEAL NI906979 »
18 730043 |CONE INNER NI910346 5
19 | 730012 |CUP INNER NI910334 .

20 | 730060 |HUB 10 Q881 W/CUPS ;
21 1679 |CUP OUTER NI910384 ;
22 | 730037 |CONE OUTER NI910347 ;
23 730040 |WASHER SPINDLE Q9881 5
24 730056 |NUT CASTLE NI913571 5
25 | 730038 |HUB CAP NI909921 ;
26 | 730061 |GASKET HUB CAP ;
27 113 |BOLT HH 5/16 X 1/2 GR5 ZP A
28 | 730042 |COTTER PIN Q881 HUB ;
29 | 730051 |NUT WHEEL NI913571 .
30 | NI953035 |STUD WHEEL NI953035 3/4-16 X 3.5" 20
31 | 710030 |SPACER DUAL 30" ROWS, 13.75" SPACER SPTIONAL
32 16457 AXLE SPACER 54" TIRE AR

Page 15



fﬂsr ILLUSTRATED PARTS LIST
Py

Tire and Rim

Page 16



oS

ILLUSTRATED PARTS LIST

Tire and Rim Parts List

FOR UNITS WITH YELLOW TANKS

ITEM ~ VENDORPART# | FAST PART# | TIRE DESCRIPTION 8118 |
1 TT5123180057201R 700002 380/90R46 LR149 TIRE/WHEEL YELLOW RH 1
1 TT5123180057201L 700003 380/90R46 LR149 TIRE/WHEEL YELLOW LH 1
> | TT05193450057201L 200020 380/90R46 LR 149 TIRE/WHEEL YELLOW 2 OPT
DUAL LH
2 |TT05193450057201R| 700021 380/90R46 LR 14§UTA'FEC|’V HEEL YELLOW | opt

FOR UNITS WITH WHITE TANKS

ITEM VENDOR PART # FAST PART # TIRE DESCRIPTION 8118

TT5123180040701R 700001 380/90R46 LR149 TIRE/WHEEL SILVER RH
1 TT5123180040701L 700000 380/90R46 LR149 TIRE/WHEEL SILVER LH 1
> |TT05193450040701L 700034 380/90R46 LR 149 TIRLE|-/|WHEEL SILVER DUAL 2 OPT.
> |TT05193450040701R 200035 380/90R46 LR 149 TIRRE|_/|WHEEL SILVER DUAL 2 OPT.

Page 17



fﬂsr ILLUSTRATED PARTS LIST
Py

1800 Tank

12 13 14

1)

Page 18



fﬂsr ILLUSTRATED PARTS LIST
ol A,

1800 Tank Parts List

ITEM | PART NO. DESCRIPTION 8118 |

1 570089 TANK 1800 GALLON YELLOW 1

NS 570088 TANK 1800 GALLON WHITE 1

2 570157 LID ASSEMBLY 1

3 530350 2" FLANGE BOTTOM DRAIN 1

4 530164 3INCH POLYPRO TANK FLANGE ASSY 1

5 510022 3/4 FLO-RITE FAUCET CLEAR 1

6 530151 3/4" POLY STREET ELBOW-90 DEG 1

7 530143 BUSHING REDUCER 1-1/4 TO 3/4 NPT 1) USED ON 10 GA OPT.
8 570097 |TANK 10 GALLON RINSE YELLOW 1) USED ON 10 GA OPT.
NS | 570092 |TANK 10 GALLON RINSE WHITE 1) USED ON 10 GA OPT.
9 114 BOLT HEX HEAD 5/16 X 3/4 GR5 ZP 6) USED ON 10 GA OPT.
10 570038 TANK 2.5 GALLON RINSE YELLOW 1

NS 570044 TANK 2.5 GALLON RINSE WHITE OPT. W/ WHITE TANK
11 228 HUT HEX NYLOCK ZP 4

12 257 WASHER FLAT 5/16" ZP 4

13 116 BOLT HEX HEAD 5/16 X 1-1/2 GR5 ZP 4

14 | 510025 |HOSE OVERFLOW 2" =

15 | 510023 |BURP TUBE PUMP 8ET

16 540007 CLAMP T BOLT

17 530004 1/4" X1/4" MALE ELBOW

18 530331 |2" VENT CAP WITHOUT SCREEN

19 530163 2" POLY TANK FITTING

R R R R P

20 530051 |2" MPT X 2" HOSE SHANK-90

Page 19



ILLUSTRATED PARTS LIST

fﬂS T_

Center Wing Section

Page 20



fﬂsr ILLUSTRATED PARTS LIST
ol A,

Center Wing Section Parts List

ITEM PART NO. QTY DESCRIPTION

1 16566 1 |CENTER SECTION 60' VERTICAL FOLD
2 16573 2 |WING STAND
3 759 4 |ZERK 1/4-28
4 185 4 |BOLT HEX HEAD 3/4-2-1/2 GR5 ZP
5 217 4 |INUT HEX HEAD 3/4 ZP
6 590217 4 |BOLT CARRAIGE 3/8 X1 ZP
17897 2 |LIGHT MOUNT VERTICAL FOLD TOOLBARS
8 250 4 |WASHER LOCK 3/8 ZP
9 213 4 |NUT HEX HEAD 3/8 ZP
10 590053 8 |U-BOLT 5/8 X 4 X 6 SQUARE BEND
11 253 16 |WASHER LOCK 5/8 ZP
12 216 16 |NUT HEX HEAD 5/8 ZP

Page 21



ILLUSTRATED PARTS LIST

fﬂS r

Main and Flip Wings Section

Page 22



oS

ILLUSTRATED PARTS LIST

Main and Flip Wings Section Parts List

ITEM PART NO. QTY DESCRIPTION

1 5503L 1 |FLIP WING 60' DOUBLE BAR LH
NS 5503R 1 |FLIP WING 60' DOUBLE BAR RH

2 759 4 |ZERK 1/4-28 ZP

3 5539 2 |SCISSOR LINK 1" BOOMERANG

4 596241M 6 |NUT HEX HEAD 3/4" CENTERLOCK ZP
5 5543 2 |LINK FORK FOLDING

6 596131M 4 |BOLT HEX HEAD 3/8 X 2-1/2 GR5 ZP

7 5617 4 |PIN HINGE 1-1/2

8 5743 4 |TEE HANDLE LOCK PIN

9 13910L 1 |WING MAIN 60' DOUBLE BAR LH
NS 13910R 1 |WING MAIN 60' DOUBLE BAR RH

10 596157M 4 |BOLT HEX HEAD 1/2 X 3-1/2 GR5 ZP
11 2120 4 |PIN PIVOT MAIN WING

12 596239M 4 INUT HEX HEAD 1/2" CENTERLOCK ZP
13 593237M 4 |INUT HEX HEAD 3/8" CENTERLOCK ZP
14 596736M 2 |BOLT HEX HEAD 3/4 X 7-1/2 GR8 ZP
15 596734M 2 |BOLT HEX HEAD 3/4 X 3-1/2 GR8 ZP
16 596184M 2 |BOLT HEX HEAD 3/4 X 2 GR5 ZP

17 596225M 4 |INUT JAM 3/4 zP

18 596735M 2 |BOLT HEX HEAD 3/4 X 5 GR8 ZP

Page 23



ILLUSTRATED PARTS LIST

A3

Gauge Wheel

{eeceooal

Page 24



oS

ILLUSTRATED PARTS LIST

Gauge Wheel Parts List 19062L/R / 26860 / 26861

ITEM PART NO. QTY DESCRIPTION
1 285 AR PIN, SPRING LOCK
2 19061 AR |PIN, CROSS
3 19055L AR |STANDARD GAUGE WHEEL MOUNT
NS 19055R AR |STANDARD GAUGE WHEEL MOUNT
4 19060L AR | STANDARD GAUGE WHEEL ARM
NS 19060R AR | STANDARD GAUGE WHEEL ARM
5 19063L AR |STANDARD ARM WITH HUB
NS 19063R AR |STANDARD ARM WITH HUB
6 22041L AR |NARROW ARM WITH HUB
NS 22041R AR |NAROW ARM WITH HUB
7 22045L AR |NARROW GAUGE WHEEL ARM
NS 22045R AR |NARROW GAUGE WHEEL ARM
8 22050L AR |NARROW GAUGE WHEEL MOUNT
NS 22050R AR |NARROW GAUGE WHEEL MOUNT
9 590061 AR [U-BOLT5/8 X5X7”
10 590108 AR |U-BOLT5/8 X5X7”
11 700023 AR |WHEEL, 20.5 X 8 X 10, YELLOW
12 700030 AR |WHEEL, 20.5 X 8 X 10, SILVER
13 700133 AR |NARROW WHEEL, SILVER
14 700134 AR |NARROW WHEEL, YELLOW
15 730030 AR |NUT, LUG
16 596216M AR |NUT, HEX 5/8 MAGNI
17 596253M AR |WASHER, LOCK 5/8 MAGNI
18 730003ASSY AR |HUB ASSEMBLY

Page 25



fﬂsr ILLUSTRATED PARTS LIST
gy

AP Coulter Assembly

NOTE:
1. 7X7 TOOLBAR SHOWN FOR REFERENCE.7X5 & 6X4 NOT SHOWN
2. TORQUE U-BOLT TO 260 FT-LBS +/- 10 FT-LBS

TOOLBAR
TOOLBAR PLBG.

TORQUE COULTER
BLADE BOLTS TO 45 FT-LBS

PAINT EXPOSED AREAS
OF UPPER CASTING
AFTER ASSEMBLED

Parts List 34471: AP Coulter Assembly

ITEM PART NO. QTY. DESCRIPTION |
1 17214 1 HUB RETAINER BRACKET
2 34470 1 ASSY, UPDATED COULTER BASE
3 510020 1 HOSE, 3/8” EPDM X 4.5 FT
4 540032 2 CLAMP, HOSE SS 5/16” #5
5 590076 1 CAP, QT NYLON BLACK
6 590077 1 CONNECTOR, HOSE BARB
7 590278 1 HDWE KIT, COULTER BLADE KIT
8 596243M 2 NUT, TOPLOCK 5/8-11 G8 MAGNI
9 596779M 2 BOLT, HH 5/8 X 3 G8 MAGNI
10 596850M 2 NUT, HEX FLANGE TOPLOCK 3/4-10 GR8 MAGNI
11 750014 1 COULTER BLADE, 20’ RIPPLED

Page 26



fﬂsr ILLUSTRATED PARTS LIST
gy

AP Coulter Base Assembly

NOTE:

1. SET SPRING LENGTH AS SHOWN ON DRAWING

2. TIGHTEN BOLT UNTIL PLATES DEFLECT .06" +/- .03"
MAKING SURE LOCK NUT FULLY ENGAGES ON BOLT
3. PAINT EXPOSED PIVOT SHAFT AFTER ASSEMBLED

{

2/

ALY
- LESENESEEE

L2l

l!lllllll

Ladadatnly
RERRRARNRI

fra s,
.

2

¥

/s

7.43+ 0.06"
REAR SIDE OF 590233
FRONT SIDE OF 17208

NOTE THAT THE HUB
GREASE ZERK IS
METRIC SIZE M6

Page 27



oS

ILLUSTRATED PARTS LIST

Parts List 34470: AP Coulter Base Assembly
ITEM  PARTNO. QTY. DESCRIPTION

1 759 1 |ZERK, 1/4-28 STRAIGHT PIPE THREAD
2 17208 1 |PLATE, SPRING END

3 17276 1 |SPRING LEVER WELDMENT

4 17291 1 |PIVOT SHAFT

5 21088 1 |PLATE, COULTER ROTATION

6 26891 1 |HUB, COULTER 4 BOLT

7 34472 1 |COULTER ARM WELDMENT

8 530328 2 IGUS FLANGED BUSHING

9 590123 1 |COULTER COMPRESSION SPRING

10 590232 1 |MID CASTING

11 590233 1 |LOWER CASTING

12 590260 1 |BOLT, HH 5/8 X 2 SPECIAL, MAGNI

13 590819M 1 |LYNCH PIN, 5/16 X 1-3/4 MAGNI

14 596143M 1 |BOLT, HH 7/16 X 2-1/2 GR5 MAGNI

15 596179M 1 |BUSHING, MACHINED 1’ X 14GA MAGNI
16 596238M 1 |NUT, CENTERLOCK 7/16-14 MAGNI

17 596240M 1 |NUT, CENTERLOCK, 5/8-11 MAGNI

18 596261M 1 |WASHER, FLAT 5/8 MAGNI

19 596626M 1 |NUT, TOPLOCK 3/4-10 GR5 MAGNI

20 596740M 1 |ROLL PIN, 7/16 X 2 MAGNI

21 596744M 1 |BUSHING, MACHINE, 1-1/4 X 14 GA MAGNI
22 750086 1 |UPPER DUST CAP WASHER

23 750094 2 |COULTER PIVOT BUSHING

Page 28



fﬂsr ILLUSTRATED PARTS LIST
ol A,

N669 Complete Hub with Square Hole with Triple Seal Assembly

Parts List 26891 / 730095ASSY: N669 Complete Hub with Square Hole with
Triple Seal

ITEM FAST PART NO. VENDOR PART NO. ‘ QTY. DESCRIPTION
1 730032 1 |BEARING AND RACE, LG LM67048,
1 LM67048 1 |BEARING
1 LM67010 1 |RACE
2 730033 1 |COTTER PIN, N669, 4-BOLT
3 730036 1 |BEARING AND RACE, SM LM11949,
3 LM11949 1 |BEARING
3 LM11910 1 |RACE
4 730044 1 |HUB CAP, (699/736) HUB
5 730088 1 |CASTLE NUT 4-BOLT, 5/8-18
6 730096 1 |WASHER, NSS9 4-BOLT
7 730102 1 |SEAL, TRIPLE LIP ID
8 730104 1 |HUB, W/ CUPS, 4 BOLT, N669

Page 29



fﬂsr ILLUSTRATED PARTS LIST
ol A,

Page 30



ILLUSTRATED PARTS LIST

fﬂS T'

AP Coulter Upper Casting Mounts

CASTING
MOUNT &

TORQUE REQUIREMENTS:

U-BOLT: 270 N-m (200 ft-Ibs)

CROSS BOLTS: 285 N-m (210 ft-lbs)

Page 31



oS

ILLUSTRATED PARTS LIST

Parts List: AP Coulter Upper Casting Mounts

ITEM PART NO. QTY. DESCRIPTION

1 596779M 2 |BOLT, G8 HEX 5/8 X 3 MAGNI

2 596217M 2 |NUT, HEX 3/4-10 MAGNI

3 596243M 2 |NUT, G8 TOPLOCK 5/8-11 MAGNI

4 596254M 2 |LOCKWASHER 3/4 MAGNI

5 596259M 1 |WASHER, FLAT 3/4 MAGNI

6 590310 1 |MOUNT CASTING AP COULTER
596773M 1 |U-BOLT, 7 X 5 MAGNI

! 596772M 1 |U-BOLT, 6 X 4 MAGNI

8 590231 1 |MOUNT CASTING, 7X7 TB

9 596774M 1 |U-BOLT, 7 X 7 MAGNI

10 17284 1 |PLATE, TOP

11 596197M 2 |BOLT, 3/4-10 X 9-1/2 MAGNI

Page 32



A3

ILLUSTRATED PARTS LIST

AP Coulter Injection Option Assembly

No closing wheel

O

&

@ //
@\\\ /’/
S

Page 33



oS

ILLUSTRATED PARTS LIST

Parts List 90SAINJ: AP Coulter Injection Option Assembly

ITEM PART NO. QTY. DESCRIPTION

1 520014 1 NOZZLE BODY, 1/4” SS

2 520015 1 NOZZLE CAP, SS

3 530188 1 CHECK VALVE ASSEMBLY

4 530199 1 PIPE NIPPLE, 1.4” SS

5 530246 1 ELBOW, 90° STREET 1/4 NPT SS

6 590818 1 HDWE KIT, INJECTION ASSY
6.1 596100M 2 SET SCREW, 3/8-16 X 1/2 MAGNI
6.2 596158M 2 BOLT, HH 1/2 X 4 GR5 MAGNI
6.3 596223M 2 NUT, HEX JAM 1/2 -13 MAGNI
6.4 596618M 2 NUT, TOPLOCK THIN 1/2-13 MAGNI
7 750089 1 CASTING, INJECTION ROCK GUARD

Page 34




ILLUSTRATED PARTS LIST

oS

AP Coulter Blade Hardware Kit

Parts List 590278: AP Coulter Blade Hardware Kit

ITEM PART NO. QTY. DESCRIPTION
1 596620M 4 BOLT, CARR, 1/2 X 1-1/2 GR5 MAGNI
2 596215M 4 NUT, HEX 1/2 NC GR5 MAGNI
3 596251M 4 WASHER, LOCK, 1/2 MAGNI

Page 35




fﬂsr ILLUSTRATED PARTS LIST
ol

DEFENDER® for Injection Assembly

e i

Parts List 17302 / 99CROPDEFENDER: DEFENDER® for Injection

ITEM| PARTNO.  QTY. DESCRIPTION
1 21805 1 |COULTER FENDER
2 596153M 2 |BOLT, HH 1/2-13X1-1/2 GR5 MAGNI
3 596619M 2 |NUT, TOPLOCK 1/2-13 MAGNI
4 800273 2 |DECAL, FAST DEFENDER®

Page 36



ILLUSTRATED PARTS LIST

/214

AP Coulter Knife High Flow Knife Option

Page 37



oS

ILLUSTRATED PARTS LIST

Parts List 37139: AP Coulter Knife High Flow Knife Option

| DESCRIPTION

ITEM |

PART NO.

QTY.

1 34474 2 KNIFE SHIM, 14 GA
34475 1 (PRE 2025) WELDMENT, KNIFE MOUNT

? 790121 1 CASTING, KNIFE MOUNT

3 37138 1 HIGH FLOW CHECK ASS, KNIFE

4 510012 5 ft HOSE, 1/2" EPDM

5 530526 1 CONNECTOR, HOSE BARB

6 540011 4 CLAMP, 3/8" #6H

7 590029 1 SEAL, EPDM

8 590799 1 HARDWARE KIT, KNIFE

9 750100 1 KNIFE, FERTILIZER 1/2"PIPE

10 34551 1 KNIFE SHIM, 11 GA

Page 38



fﬂsr ILLUSTRATED PARTS LIST
Py

AP Coulter Knife Option Assembly—Non-Adjustable (2022 and newer,
backwards compatible)

NOTES:

sl ovr
1. AFTER KNIFE IS PROPERLY ADJUSTED, SPIN BLADE . q /]'
TO ENSURE THE KNIFE MISSES THE BLADE; ADJUST 3 Sy, ASSEMBLED
AS NECESSARY b /) I VIEW
b~ / | [ ﬂ
f ! au
\ V‘ \ | v \
\ \ ! \ (1.13)
U FACE OF
| OULTER ARM
\ TO FACE OF
! KNIFE
KNIFE CENTERED
ON COULTER BLADE 26
+/- 0,06 INCHES GAP BETWEEN KNIFE
; TIP AND BLADE OD
9," - SEE NOTE 1 -
4

s

/
PONNORRURRN. 5 SO

s %
. &- N e
\, ) Ql*"-‘ ~ :'_\1 /",x
R
i‘\i::_

Page 39



oS

ILLUSTRATED PARTS LIST

Parts List 34590: AP Coulter Knife Option Assembly—Non-Adjustable (2022 and

newer, backwards compatible)

ITEM PART NO. QTY. DESCRIPTION
1 90SACLYKNFCHCKVLV 1 KNIFE CHECK VALVE ASSEMBLY
34474 2 KNIFE SHIM, 14 GA
’ 34551 1 KNIFE SHIM, 11 GA
34475 1 (PRE 2025) WELDMENT, KNIFE MOUNT
’ 790121 1 CASTING, KNIFE MOUNT
4 510020 1 HOSE, 3/8” EPDM X .33FT
5 540032 2 CLAMP, HOSE SS 5/16” #5
6 590029 2 SEAL, EPDM
7 750003 1 KNIFE, EXTRA THIN W/ 3/8” PIPE
8 590799 1 HARDWARE KIT, KNIFE
8.1 596154M 1 BOLT, HH 1/2-13 X 2 GR5 MAGNI
8.2 596820M 4 NUT, FLANGED LOCKNUT, 1/2-13 G8 MAGNI
8.3 596853M 2 BOLT, 1/2"-13 X 1.5 GR. 8 MAGNI
8.4 596854M 1 BOLT, 1/27-13 X 3" GR. 8 MAGNI

Page 40



fﬂsr ILLUSTRATED PARTS LIST
Py

AP Coulter Knife Stop Hardware Kit — Adjustable (2022 and older)

o= s
I -
& -
=
|
I
|
|
o |
| N
i G? S
i o (75
| Ly 29 ‘e
| R ]
i | ™ I
| e
|
| ! _ %
| . o~
| g = { %, @ T‘."\
G 2D
9 P T i A 17 =y
\¥, . i~ S | BASSUA
i (1Y AP w7 |
. o | . e A
SN S " S
~ R Q_\",-'/ 4 - DN )
“ A o 7 - Ko
\ — -~ .
T g & N B /\ y
I\ AT
= < ~ ) ‘a
Lo > p >
X, A
; 2 LS
o < P = N
.}?\ - A~ \

L\
(10—

£
(8, \ NOTE: WELDED-ON

\ WASHERISON /-
\ LEFT SIDE Q@ :
(AS SHOWN) -~ \—

GAP BETWEEN KNIFE  AFTER KNIFE IS PROPERLY ADJUSTED, SPIN BLADE
TIP AND BLADE OD TO ENSURE THE KNIFE MISSES THE BLADE, ADJUST
-SEENOTE 1 - AS NECESSARY

Page 41



oS

ILLUSTRATED PARTS LIST

Parts List 99FCAPPKNIFE: AP Coulter Knife Stop Hardware Kit — Adjustable
(2022 and older)

ITEM PART NO. QTY. |DESCRIPTION |
1 17909 1 |PLATE, SHIM SPACER
2 17910 1 |KNIFE ADJUSTER BRACKET
3 17915 1 |KNIFE MOUNT
4 17920 1 |KNIFE SHIM, 14 GA
5 17921 1 |KNIFE SHIM, 10 GA
6 17922 1 |KNIFE SHIM, 7 GA
7 510020 1 |HOSE, 3/8", EPDM
8 540032 2 |CLAMP, HOSE SS 5/16" #5
9 590029 1 |SEAL, EPDM
10 596155M 1 |BOLT, HH 1/2-13 X 2-1/2 GR5 MAGNI
11 596213M 1 |NUT, HEX 3/8-16 MAGNI
12 596215M 3 |NUT, HEX 1/2 NC GR5 MAGNI
13 596251M 3 |WASHER, LOCK, 1/2 MAGNI
14 596260M 1 |WASHER, FLAT 1/2 MAGNI
15 596639M 1 |BOLT, HH 1/2 X 1-3/4 GR5 MAGNI
16 596640M 1 |BOLT, HH 1/2 X 3-1/4 GR5 MAGNI
17 596666M 1 |BOLT, HH 3/8-16 X 2 MAGNI
18 596762M 1 |NUT, SQ 3/8-16 MAGNI
19 750003 1 |KNIFE, EXTRA THIN W/ 3/8" PIPE
20 | 90SACLYKNFCHCKVLV | 1  |KNIFE CHECK VALVE ASSEMBLY
NS CP491663 AR  |#63 ORIFICE DISK
NS CP491665 AR  |#65 ORIFICE DISK
NS CP491672 AR |#72 ORIFICE DISK
NS CP491675 AR _ |#75 ORIFICE DISK
NS CP491677 AR  |#77 ORIFICE DISK
NS CP491678 AR  |#78 ORIFICE DISK
NS CP491680 AR  |#80 ORIFICE DISK
NS CP491689 AR  |#89 ORIFICE DISK
NS CP491691 AR  |#91 ORIFICE DISK
NS CP491693 AR  |#93 ORIFICE DISK
NS CP4916103 AR  |#103 ORIFICE DISK
NS CP4916107 AR  |#017 ORIFICE DISK
NS CP4916115 AR |#115 ORIFICE DISK
NS CP4916125 AR  |#125 ORIFICE DISK
NS CP4916132 AR  |#132 ORIFICE DISK
NS CP4916144 AR  |#144 ORIFICE DISK
NS CP4916151 AR |#151 ORIFICE DISK
NS CP4916177 AR  |#177 ORIFICE DISK

Page 42



fﬂsr ILLUSTRATED PARTS LIST
ol A,

Decal Assembly

/[ N \/\/\) " ACCURATE

PLACEMENT

Parts List 17292: Decal Assembly

ITEM| PARTNO. |QTY. DESCRIPTION

1 800210 1 |DECAL, FAST AP COULTER LOGO

Page 43



oSt

ILLUSTRATED PARTS LIST

8118 3 Inch Quick Fill

8118 3 Inch Quick Fill Parts List

ITEM PARTNO. QTY. DESCRIPTION
1 500042 1 |VALVE,3MANIFOLD
2 510038 1 HOSE, 3 FERTILIZER
3 530023 1 CAP,3
4 530024 3 |3"EDPMGASKET
5 530053 1 |3’HOSEBARBELBOWO90°
6 530113 1 |3"MANIFOLDX3"HOSEBARB
7 530179 1 LANY ARD
8 530233 1 |3MANIFOLDX3"MALEADAPTER
9 530234 1 |3"MANIFOLDCOUPLER,45°
10 540003 3 CLAMP,3"WORMSCREW
11 540009 2 CLAMP,3"TBOLT

Page 44



oSt

ILLUSTRATED PARTS LIST

8100 3 Inch Quick Fill Plumbing with Strainer

8100 3 inch Quick Fill Plumbing Parts List 28206

ITEM | PARTNO.  QTY. | DESCRIPTION
1 28205 1 |PLATE, 3" STRAINER MOUNT
2 500042 2 |MANIFOLD VALVE, STD PORT 3"
3 510038 2 |HOSE, 3" FERTILIZER
4 530023 1 |cAp,3"
5 530024 7 |GASKET, 3" EPDM
6 530179 1 |CABLE LANYARD
7 530233 1 |MANIFOLD ADAPTER, 3" X 3" QDC MALE
8 530234 1 |COUPLER, 3" X 45°
9 530385 1 |COUPLING, 3 MANIFOLD X 3" MPT
10 530439 1 |MANIFOLD SWEEP, FLANGE 3"
11 530441 2 |FLANGE SWEEP, 90 X 3" HOSE BARB
12 530442 1 |STRAINER, 3' Y STANDARD PORT -12
13 540003 7 |CLAMP, WORM SCREW 3"
14 540009 2 |CLAMP, HOSE 3" T-BOLT
15 596115M | 2 |BOLT, HH 5/16-18X1 GRS MAGNI
16 506128M | 1 |BOLT, HH 3/8-16 X 1 GR5 MAGNI
17 596212M | 2  |NUT, HEX 5/16-18 MAGNI
18 506237M | 1 |NUT, CENTERLOCK 3/8-16 MAGNI
19 506257M | 2 |WASHER, FLAT 5/16 USS MAGNI
20 506258M | 1 |WASHER, FLAT 3/8 MAGNI

Page 45



fnsr ILLUSTRATED PARTS LIST
A S,

fast

Page 46



fﬂsr ILLUSTRATED PARTS LIST
gy

8118 Tank to Pump Plumbing

Page 47



oS

ILLUSTRATED PARTS LIST

8118 Tank to Pump Plumbing Parts List

ITEM PART NO. \QTY DESCRIPTION

1 500006 VALVE, 2” FULL PORTMANIFOLD

2 510003 AR |HOSE, 2" FERTILIZER

3 530013 1 |GASKET, 1’EPDM

4 510016 AR |[HOSE, 1"EPDM

5 530019 6 |GASKET, 2’EPDM

6 530066 1 |17 MANIFOLD X 1”7 HOSEBARB

7 530099 1 |2” FULL PORT MANIFOLD X 1” FLANGETEE
8 530104 2 |2” FULL PORT MANIFOLD X 2” HOSE BARB 90°
9 530106 1 |2” FULL PORT MANIFOLD COUPLER,90°

10 | 530125 1 |2” FULL PORT LINESTRAINER

11 | 540000 1 |CLAMP, 1"

12 | 540002 6 |CLAMP, 2" FULLPORT

13 | 540008 2 |CLAMP, 2" TBOLT

14 | 540014 2 |CLAMP, 1"

15 550011 AR |PUMP,HYPRO

NS | 550000 AR |PUMP, ACE,150-204

NS | 550025 AR |PUMP, ACE,205-304

NS | 530316 AR |3” MANIFOLD REDUCER X 2” COUPLER

NS | 540003 AR |CLAMP, 3”

NS | 530024 AR |GASKET, 3’EPDM

Page 48



oS

ILLUSTRATED PARTS LIST

ACE 205 Motor

21 22 23
14 EL . 4
™~ R e :
LY,
] i l:\\_ ,;,-'".‘II
) NN 26
T 25
W 24
PRy
<" —19
> Sy
= P ey L
2 Q — 17
16

ACE 205 Motor Parts List

ITEM PART NO. QTY. DESCRIPTION
1 41110 4 |PIPE PLUG
1 41120 4 |PIPE PLUG, STAINLESS STEEL (OPTIONAL)
2 41535 1 [VOLUTE, 300 STANDARD FLANGE X 220 FULL PORT FLANGE
3 40393 1 [NUT, 3/8" NF, STAINLESS STEEL
4 42702 1 [WASHER, 3/8", STAINLESS STEEL, SELF-LOCKING
5 40434 1 [IMPELLER, WITH EXTENDED KEYWAY, THERMOPLASTIC
5 40433 1 [IMPELLER, WITH EXTENDED KEYWAY, CAST IRON (OPTIONAL)
5 40436 1 [IMPELLER, WITH EXTENDED KEYWAY, 316 STAINLESS STEEL (OPTIONAL)
61 40149 1 [SEAL, SILICON CARBIDE
7 40005 1 |O-RING, BODY SEAL
8 40338 1 |MOUNTING FRAME FOR 205 PUMP
9 40950 4 |CAP SCREW, 3/8" NC X 3/4" HEX HEAD
9 40930 4 |CAP SCREW, 3/8" NC X 3/4” HEX HEAD, STAINLESS STEEL (OPTIONAL)
10 | 41330 4 |CAP SCREW, 5/16" NC X 3/4" HEX HEAD, MOTOR TO PUMP
11 | 41130 1 [SLINGER
12 | 40820 2 |SNAP RING, INTERNAL, BAC-14-205 MOUNTING FRAME
13 | 40385 3 |SNAP RING, EXTERNAL, BAC-6-205 SHAFT
14 | 40880 2 |BALL BEARING, SEALED, BAC-6-205 SHAFT
15 | 40068 1 |SHAFT, EXTENDED KEYWAY, TANG, STAINLESS STEEL
16 | 40425 1 |KEY, 1/8" X 1/8" X 13/16", EXTENDED KEYWAY
17 | 40163 1 |SEAL SUPPORT SPACER, S305 FOR 205 SERIES PUMPS
18 | 41343 1 |HYDRAULIC MOTOR, 11 GPM, EFFECTIVE 5/13
19 | 41875 1 [O-RING, #8 SAE FITTING
20 | 41445 1 |O-RING, #10 SAE FITTING
21 | 41455 1 |BODY, RESTRICTOR ORIFICE, #8 SAE X 1/2" NPT
22 | 41448 1 |O-RING, ORIFICE INSERT
23 | 41447 1 [ORIFICE INSERT, RESTRICTOR INSERT
24 | 41442 1 |REVERSE CHECK ASSEMBLY, #10 SAE X 1/2" NPT
25 | 41429 1 |FLOW LIMITER (OPTIONAL)
NS | 52705 | AR [REPAIR KIT FOR FMC-205 PUMP WITH SILICON CARBIDE SHAFT SEAL
NS | 41362 | AR [MOTOR REPAIRKIT, INCLUDES 2, 7, 11

Page 49



oS

ILLUSTRATED PARTS LIST

ACE 304 Pump

ACE 304 Pump Parts List 550025

PART NO. | PART NO. |

TEM Model 304N Model 310N| QTY. DESCRIPTION
1 40162 40162 1 _|SEAL SUPPORT SPACER, S300 FOR 200 SERIES PUMPS
1 40163 40163 1 _|SEAL SUPPORT SPACER, S305 FOR 205 SERIES PUMPS
2* | 40154 40154 1 _|SEAL CARTRIDGE, BAC-75-300-TLS
3 43056 43056 1 |SPACER SEAL/BEARING, PERFORATED, 300 SERIES MOTOR
4 43205 43205 2 _|RETAINING RING, BEARING
5 43225 43225 1 |BALL BEARING
6 43016 43016 1 _|DRIVE PLATE
7+ | 43130 43130 2 _|O-RING, HOUSING SEAL
8 43085 43080 2 |DOWEL PIN, HOUSING
9 43005 43000 1 _|GEAR HOUSING
10 | 43277 43277 1 _|CAP, NEEDLE VALVE WITH O-RING, 300N SERIES MOTOR
11* | 43276 43276 1 _|O-RING, NEEDLE VALVE CAP
12 | 43266 43266 1 |NEEDLE, 300N SERIES MOTOR
13 | 43022 43022 1 _|END PLATE, 300N SERIES MOTOR
14 | 43185 43180 4 _|CAP SCREW, 3/8" N.C. HEX HEAD
15 | 43240 43240 2 |RETAINING RING, GEAR
16 | 43035 43030 2 |GEAR
17 | 43250 43250 1 |BALL, IDLER SHAFT
18 | 43235 43230 1 |IDLER SHAFT
19 | 43046 43039 1 _|DRIVE SHAFT
20 | 43195 43190 1 _|DOWEL PIN, DRIVE SHAFT
21 | 41455 41455 1 _|BODY, RESTRICTOR ORIFICE, #8 SAE X 1/2" NPT
22 | 41448 1 |O-RING, ORIFICE INSERT
23 | 41447 1 |ORIFICE INSERT, RESTRICTOR INSERT
24 | 41875 41875 1 _|O-RING, #8 SAE FITTING
25 | 41445 41445 1 _|O-RING, #10 SAE FITTING
26 | 41442 41442 1 _|REVERSE CHECK ASSEMBLY, #10 SAE X 1/2" NPT
* 41362 41362 | AR |MOTOR REPAIRKIT, INCLUDES 2,7, 11

Page 50



fﬂsr ILLUSTRATED PARTS LIST
gy

ACE 205-304 PWM Pump

Page 51



oS

ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump Parts List 550035

ITEM PART NO. QTY. EDP#  DESCRIPTION
0 550035 1 PUMP, 205-304 FLANGED, PWM, COMPLETE PUMP
1 BAC-53 4 41110 |[PIPE PLUG
1 41120 4 41120 |PIPE PLUG, STAINLESS STEEL (-FS MODEL) (OPTIONAL)
2 7AC-14-FLG 1 41530 [VOLUTE, 300 STANDARD FLANGE X 220 FULL PORT FLANGE, CAST IRON
2 7AC-14-FLG-SS 1 41532 |VOLUTE. 300 FLANGE X 220 FLANGE, 316 STAINLESS STEEL (-FS MODEL)
3 BAC-23-B-SS 1 40393 |NUT, 3/8” NF, STAINLESS STEEL
4 BAC-24-B-SS 1 42702 |WASHER, 3/8”, STAINLESS STEEL, SELF-LOCKING
5 BAC-26-200-P 1 40434 [IMPELLER, THERMOPLASTIC
5 BAC-26-200-CI 1 40433 [IMPELLER, CAST IRON (OPTIONAL)
5 BAC-26-200-SS 1 40436 |IMPELLER, 316 STAINLESS STEEL (-FS MODEL) (OPTIONAL)
6 BAC-4A 1 40005 |[O-RING, BODY SEAL
7 BAC-75C-205V 1 40149 |SEAL, SILICON CARBIDE
8 BAC-14-205-HYD 1 40338 [MOUNTING FRAME FOR 205 PUMP
8 BAC-14-205-HYD-SS 1 40346 |MOUNTING FRAME FOR 205 PUMP, 316 STAINLESS STEEL (-FS MODEL)
9 40950 4 40950 |CAP SCREW, 3/8” NC X 3/4” HEX HEAD
9 40930 4 40930 |CAP SCREW, 3/8” NC X 3/4” HEX HEAD, STAINLESS STEEL (-FS MODEL)
10 41330 4 41330 |CAP SCREW, 5/16” NC X 3/4” HEX HEAD, MOTOR TO PUMP
11 BAC-54 1 41130 |[SLINGER
12 BACH-33 2 40820 [SNAP RING, INTERNAL, BAC-14-205 MOUNTING FRAME
13 BACH-32-HD 3 40385 [SNAP RING, EXTERNAL, BAC-6-205 SHAFT
14 40880 2 40880 |[BALL BEARING, SEALED, BAC-6-205 SHAFT
15 BAC-25 1 40425 |KEY, 1/8” X 1/8” X 13/16”, EXTENDED KEYWAY
16 BAC-6-205-HYD-SS 1 40068 |[SHAFT, EXTENDED KEYWAY, TANG, STAINLESS STEEL
17 S305 1 40163 |[SEAL SUPPORT SPACER FOR 205 SERIES PUMP
18 BAC-75-HYD-304-PWM 1 41348 |HYDRAULIC MOTOR, 11 GPM, PWM
19 41445 1 41445 |O-RING, #10 SAE FITTING
20 BAC-78-10X10SAE 1 41467 |REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE
NS RK-FMCSC-205 - 52705 |REPAIR KIT FOR FMC-205 PUMP WITH SILICON CARBIDE SHAFT SEAL
NS RK-BAC-75-HYD-300-L - 41362 |[REPAIRKIT FOR 300 SERIES HYDRAULIC MOTOR

Page 52



ILLUSTRATED PARTS LIST

fﬂS T‘

ACE 255F -304 (PWM) Pump

Page 53



fnsr ILLUSTRATED PARTS LIST
A S,

ACE 255F -304 (PWM) Pump Parts List 550055 (550056)

ITEM Ele)P VENDOR NO. QTY. DESCRIPTION

0 - 550055 (550056) 1 PUMP, 255-304 WET SEAL (PWM)
1 41100 BAC-53 4 PIPE PLUG
1 41120 41120 4 PIPE PLUG, STAINLESS STEEL (OPTIONAL)
2 30149 | BAC-12-255-FLG 1 | VOLUTE, CAST IRON, 300 X 220 FLANGED, E-COATED
3 40393 BAC-23-B-SS 1 NUT, 3/8” NF, SS
4 42702 BAC-24-B-SS 1 | WASHER, 3/8” SS, VIBRATION PROOF
5 40434 BAC-26-200-P 1 IMPELLER, THERMOPLASTIC, KEYWAY
5 40433 BAC-26-200-Cl 1 IMPELLER, CAST IRON, KEYWAY (OPTIONAL)
5 40436 BAC-26-200-SS 1 IMPELLER, STAINLESS STEEL, KEYWAY (OPTIONAL)
6 40015 BAC-4-150 1 | O-RING, BODY SEAL
7 40149 BAC-75C-205V 1 | SEAL, TYPE 2106 SILICON CARBIDE MECHANICAL SEAL
8 40288 BAC-14-5-HYD 1 MOUNTING FRAME, CAST IRON, E-COATED
9 41330 41330 2 CAP SCREW, 5/16" NC X 3/4"
10 | 40950 40950 4 | CAP SCREW, 3/8”NC X 3/4” HEX HEAD
10 | 40930 40930 4 | CAP SCREW, 3/8”NC X 3/4” HEX HEAD, STAINLESS STEEL (OPTIONAL)
11 | 41130 BAC-54 1 | SLINGER
12 | 40385 BACH-32-HD 3 | SNAP RING, EXTERNAL, SHAFT
13 | 40820 BACH-33 2 | SNAP RING, INTERNAL, MOUNTING FRAME
14 | 40880 40880 2 BEARING
15 | 40425 BAC-25 1 KEY, 1/8” X 1/8” X 13/16” SS
16 | 41584 | BAC-6-255-HYD-SS 1 | SHAFT, .625 DIA, 255, SS
17 | 40163 S305 1 | SEAL SUPPORT SPACER (304N)
18 | 41343 | BAC-75-HYD-304 1 HYDRAULIC MOTOR, 9 GPM (INCLUDES 17,18, 19,20,21,22,23, 24)
18 | 41312 | BAC-75-HYD-306 1 HYDRAULIC MOTOR, 16.5 GPM (INCLUDES 17,18B, 19,20,21,22,23, 24A)
18A | 41348 BAC-75-HYD-304- 1 HYDRAULIC MOTOR, INTEGRATED PWM VALVE, 9 GPM (INCLUDES
PWM 17,18A,20,21A)
19 | 41875 41875 1 | O-RING, #8 SAE FITTING
20 | 41445 41445 1 | O-RING, #10 SAE FITTING
21 | 41442 BAC-78-10SAE 1 REVERSE CHECK ASSEMBLY, #10 SAE X 1/2" NPT, W/ O-RING
21A | 41467 | BAC-78-10X10SAE 1 REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE, W/ O-RING (OPTIONAL)
22 | 41455 BAC-80-8SAE 1 BODY, RESTRICTOR ORIFICE, #8 SAE X 1/2” NPT, W/ O-RING
23 | 41448 41448 1 | O-RING, RESTRICTOR
24 | 41447 BAC-79-8 1 | ORIFICE INSERT, RESTRICTOR, W/ O-RING (304) (NOT FOR 304-PWM)
24A | 41449 BAC-79-9 1 | ORIFICE INSERT, RESTRICTOR, W/ O-RING (306)
25 | 41429 LS-304N 1 FLOW LIMITING VALVE, #8 MSAE X 1/2" FNPT (304) (OPTIONAL)
* 52717 | RK-FMCSC-PRO5 - REPAIR KIT, INCLUDES ITEMS 6 AND 7
* 41362 | RK-BAC-75-HYD-300-L - REPAIR KIT; 300 SERIES HYD MOTOR WITH HIGH PRESSURE LIP SEAL

Page 54



oS

ILLUSTRATED PARTS LIST

ACE 750 Pump

ACE 750 Pump Parts List 550050

ITEM EN%P VENDOR NO. QTY. | DESCRIPTION
0 - 550018 (550050) 1 PUMP 750 OASIS ACE (STAINLESS), COMPLETE
1 41110 BAC-53 4 PIPE PLUG, 1/8” NPT
2 30158 | BAC-12-750-FLG 1 VOLUTE, 300 X 220 FLANGE, CAST IRON, E-COATED
3 40397 40397 1 ACORN NUT, 5/8”-11 STAINLESS STEEL
4 30009 ACAL-4 2 O-RING, VOLUTE SEAL
5 30182 ( BAC-26-750-CI 1 IMPELLER, CAST IRON, E-COATED
5 30189 | BAC-26-750-SS 1 IMPELLER, 316 STAINLESS STEEL (OPTIONAL)
6 45264 BAC-16-750 1 SEAL PLATE, CAST IRON, E-COATED
7 41107 41107 1 PLUG, #8 SAE X 1/4” FNPT, HEX HEAD, WITH O-RING
8 41316 41316 1 AIR VALVE, 1/4” NPT
9 40147 BAC-7-750V 1 DUAL SEAL ASSEMBLY, TYPE 21, .875 SHAFT
10 | 41108 41108 1 PLUG, SAE #8, HEX HEAD, WITH O-RING
11 | 44039 44039 1 BUSHING, #8 SAE X 1/8” FNPT
11 | 44038 44038 1 BUSHING, 1/2” MNPT X 1/8” FNPT (PRIOR TO 11/11)
12 | 50150 50150 1 PRESSURE GAUGE, 0-60 PSI, 1/8” NPT
13 | 55851 55851 1 SITE GAUGE, #8 SAE, STEEL
13 | 55850 55850 1 SITE GAUGE, BRASS 1/2” NPT
14 | 45267 45267 4 SPACER, SEAL PLATE

Page 55



a5

ILLUSTRATED PARTS LIST

ITEM EN%P VENDORNO. | QTY. DESCRIPTION
15 | 42701 42701 3 | WASHER, 3/8”, VOLUTE AND MOTOR MOUNT
16 | 40333 | BAC-14-750-HYD MOUNTING FRAME, CAST IRON, E-COATED
17 | 40952 40952 4 | CAP SCREW, 3/8” NC X 2-1/2”, HEX HEAD (VOLUTE)
18 | 41907 41907 4 | CAPSCREW, 3/8” NC X 1”, SOCKET HEAD (SEAL PLATE, MOTOR
MOUNT)
19 | 41132 BAC-54-650 1 | SLINGER, 7/8” SHAFT
20 | 41943 41943 2 | SNAP RING, INTERNAL, FRAME
21 | 30174 ACAL-32 2 | SNAP RING, EXTERNAL, SHAFT
22 | 40875 40875 2 | BALL BEARING, SEALED
23 | 41085 41085 1 | KEY,.188 X.188 X .875
24 | 40066 BAC'gZ‘SA?;HYD' 1 | SHAFT, 11T FEMALE SPLINE, STAINLESS STEEL
25 | 40793 BAC-32-750 1 | SPACER, SHAFT
26 | 43419 43419 1 | O-RING, FLANGE, M SERIES MOTOR (EFFECTIVE 6/15)
27 | 43414 43414 1 | PAD, ABSORBENT, M SERIES MOTOR (EFFECTIVE 6/15)
28 | 41355 BAC'IZISZ'ZHYD' 1 | HYDRAULIC MOTOR, PRESSURE PLATED GEAR TYPE, 18 GPM
28 | 41356 BAC'IZISZ':YD' 1 | HYDRAULIC MOTOR, PRESSURE PLATED GEAR TYPE, 20 GPM
29 | 41445 41445 2 | O-RING, #10 SAE FITTING
30 | 41442 | BAC-78-10SAE 1 | REVERSE CHECK, #10 SAE MALE X 1/2” NPT FEMALE
31 | 41446 | BAC-80-10SAE BODY, ADAPTER/RESTRICTOR, #10 SAE MALE X 1/2” NPT FEMALE
NS | 55032 55032 1.32 | BARRIER FLUID, ROYAL PURPLE, QUART
NS | 52724 | RK-FMC-750 - | REPAIR KIT, INCLUDES ITEMS 4 (2 PCS.), 9, AND 32 (2 QTS.)

Page 56



fﬂsr ILLUSTRATED PARTS LIST
ol A,

ACE 750 PWM Pump

EDP = VENDOR
TEM ' No. NO.
0 - 550044 1 | PUMP ACE OASIS 750, PWM, COMPLETE
41110 | BAC-53 4 | PIPE PLUG, 1/8” NPT
BAC-12-
2 30158 1 | VOLUTE, 300 X 220 FLANGE, CAST IRON, E-COATED
750-FLG
3 | 40397 40397 1 | ACORN NUT, 5/8”-11 STAINLESS STEEL
30009 | ACAL-4 2 | O-RING, VOLUTE SEAL
5 30182 | BAC26- 1 | IMPELLER, CAST IRON, E-COATED
750-Cl
5 30189 B;;%'_ig' 1 | IMPELLER, 316 STAINLESS STEEL (OPTIONAL)
6 | 45264 BA7c5';6' 1 | SEAL PLATE, CAST IRON, E-COATED
41107 41107 1 | PLUG, #8 SAE X 1/4” FNPT, HEX HEAD, WITH O-RING
41316 41316 1 | AIRVALVE, 1/4” NPT
BAC-7-
9 | 40147 250V 1 | DUAL SEAL ASSEMBLY
10 | a0333 | BAC4 1 | MOUNTING FRAME, CAST IRON, E-COATED
750-HYD ’ ’
11 | 42701 42701 3 | WASHER, 3/8”, VOLUTE DISCHARGE AND MOTOR MOUNT
12 | 40952 40952 4 | CAP SCREW, 3/8” NC X 2-1/2”, HEX HEAD (VOLUTE)

Page 57



o5

ILLUSTRATED PARTS LIST

EDP | VENDOR
ITEM o NO. QTY. DESCRIPTION
13 | 41108 41108 1 | PLUG, SAE #8, HEX HEAD, WITH O-RING
14 | 44039 44039 1 | BUSHING, #8 SAE X 1/8” FNPT
15 | 50150 50150 1 | PRESSURE GAUGE, 0-60 PSI, 1/8” NPT
16 | 55851 55851 1 | SITE GAUGE, #8 SAE, STEEL
17 | 45267 45267 4 | SPACER, SEAL PLATE
CAP SCREW, 3/8” NC X 1”, SOCKET HEAD (SEAL PLATE, MOTOR MOUNT) 6

18 | 41907 41907 1| 19 BAC-54-650 41132 SLINGER, 7/8” SHAFT
20 | 41943 41943 2 | SNAP RING, INTERNAL, FRAME
21 | 30174 | ACAL-32 2 | SNAP RING, EXTERNAL, SHAFT
22 | 40875 40875 2 | BALL BEARING, SEALED
23 | 41085 41085 1 | KEY,.188 X .188 X .875

BAC-6-
24 | 40066 | 750-HYD- 1 | SHAFT, 11T FEMALE SPLINE, STAINLESS STEEL

SS-WS
25 | ao793 | BAC3Z 1 | SPACER, SHAFT

750

26 | 43414 43414 1 | PAD, ABSORBENT, M SERIES MOTOR
27 | 43419 43419 1 | O-RING, FLANGE, M SERIES MOTOR

BAC-75-
28 | 41336 | HYD-M22- | 1 | HYDRAULIC MOTOR, 18 GPM (65.9 LPM), WITH INTEGRATED VALVE

PWM
29 | 41445 41445 2 | O-RING, #10 SAE FITTING
30 | 41442 | BACTS 1 | REVERSE CHECK, #10 SAE MALE X #10 SAE FEMALE
10X10SAE '

31 | 55032 55032 1.32 | 55032 BARRIER FLUID, QUART 1.32 J RK-FMC-750
NS | 52724 - | REPAIR KIT, INCLUDES ITEMS 4 (2 PCS.), 9, AND 31 (2 QTS.)

Page 58



fﬂsr ILLUSTRATED PARTS LIST
gy

Hypro 9306 Pump

Page 59



oS

ILLUSTRATED PARTS LIST

Hypro 9306 Pump Parts List 550045

ITEM PART NO. QTY. DESCRIPTION
1 0158-9200C 1 PUMPHOUSING,300X220U FLG
2 0401-9200P2 1 IMPELLER(CWROTATION)
3 0750-9300C2 1 MOUNTINGFLANGE
4 1410-0056 1 SLINGERSEAL
5 1610-0012 1 WOODRUFFKEY
6 1720-0083 1 ORING
7 21200039 1 SEAL,MECHANICAL
8 2210-0005 4 CAPSCREW,HEXHEADS5/16"-18X7/8"
9 22100020 4 CAPSCREW,HEXHEAD3/8"16X7/8"
10 22530002 1 ALCNUT03750-24N
11 2270-0041 1 WASHER
12 22700071 1 IMPELLERWASHER
13 22700076 1 TAG
14 30310134 1 CARTON-INDVIDUAL
15 34350171 1 PACKINGKIT
16 60310325 1 DECAL
17 60310340 1 LABELREADYFORROUNDUP
18 60310343 1 INSTRUCTIONTAG
19 60310373 1 CESTICKERLABEL
20 0150-2500C 1 BODYASSY-SMALLPILOT
21 0254-2500C2 1 ENDPLATEASSY
22 0533-2500 1 SHAFT
23 0700-2500C1 1 GEROTORHOUSINGHM1,COATED
24 1410-0130 1 SPACER,3LSEAL
25 14100131 1 CARTRIDGE,FRONT
26 1600-0037 1 DOWELPIN
27 1600-0044 1 DOWELPIN
28 1610-0031 1 HM1&HM5ROUNDKEY
29 1700-0245 1 NUTSEALING
30 1720-0110 2 ORING
31 1720-0268 2 ORING
32 18100014 1 RETAININGRING
33 1810-0026 1 RETANINGRING
34 1820-0013 1 INTRETRING
35 20000010 1 BEARING,BALL
36 2029-0009 1 BEARING,THRUST
37 20290010 2 BEARINGRACE,THRU
38 21040010 1 LIPSEAL
39 22200021 4 SCREW,SOCKETHEAD
40 22700039 4 WASHER,FLAT5/16"
41 32200029 1 VALVESTEM
42 3320-0052A 1 CHECKVALVEASSY-TANKPORT
43 3360-0023A 1 ADAPTERANLETPORTASSY
44 39000022 1 GEROTOR

Page 60



fﬂsr ILLUSTRATED PARTS LIST
ol A,

8118 Agitation

)

r/d

n
~

8118 Agitation Parts List

ITEM ‘ PART NO. QTY. DESCRIPTION

1 510016 AR HOSE,1"EPDMXG6IN

2 520029 2 AGITATIONNOZZLE

3 530156 1 3/4"FPTPOLYTEE

4 530130 1 NIPPLE3/4"X6

5 530160 1 BULKHEAD3/4"NPT

6 530036 1 HOSEBARBELBOWS3/M4"NPTX1"HOSE
7 540014 2 CLAMP,STAINLESS1"#16

Page 61



oS

ILLUSTRATED PARTS LIST

Toolbar Plumbing

8
3 \
16 \ 9 E_%
14 \
1 = i p
\- - -\.3-_"\__:- I..-P: '\." .(\
o :?;‘-ﬂ”ﬁ:‘ N
b &y Y 16
W o= \
7 = ~
.f\."'-.“' < 4 3
\ fé'? T
2 o _ “ {Kf';.»._ ."/ﬂ_--..l"‘-
N <TR H\J | \
I__.rﬁ & | 2 e, | .xx_.
N 13 // '-_I '.II
11 22 . |
p |
- 16 ;
N 5 = \ —
< o Hﬂ“""\-ﬂ_ ' 3
.;“. 1..1.- ':,'."' 18
'I'EI—____M;_;
L N—
Wat 20—
_—'.-_"a
' 15 £
4
Toolbar Plumbing Parts List
ITEM PART NO. QTY. DESCRIPTION
1 500043 AR VALVE,3/4”
2 510016 AR HOSE,1"EPDMXG6IN
3 510019 AR HOSE,3/4”,EPDM
4 510020 AR HOSE,3/8”,EPDM
5 520003 AR 3NOZZLE,SINGLEHOSESHANKNYB3
6 520004 AR NOZZLE,DOUBLEHOSESHANKNYB
7 530039 AR 3/4’MPTX1"HOSEBARB
8 530040 AR 3/4’MPTX3/4"HOSEBARB90°
9 530131 AR 3/4’MPTSHORTNIPPLE
10 530156 AR 3/4”"FPTPOLYTEE
11 530181 AR 3/4’MPTX1"HOSEBARBTEE
12 530220 AR 3/4"FPTX3/4"HOSEBARBTEE
13 530221 AR 3/4’MPTX3/4"HOSEBARBTEE
14 530230 AR 3/4"MPTX3/4"HOSEBARB
15 540011 AR CLAMP,3/8"
16 540013 AR CLAMP,STAINLESS3/4"#12
17 540014 AR CLAMP,STAINLESS1"#16
18 540021 AR CLAMP,41/8-7"
19 590029 AR SEAL,EDPMRUBBER
20 590076 AR CAP
21 590077 AR CONNECTOR,HOSEBARB
22 590187 AR MOUNT,PLUMBING

Page 62



fﬂsr ILLUSTRATED PARTS LIST

Pump to Ball Valve Plumbing

26 or27

7or8

12 or19
26 or27

7or8

J -
%%\

13

Page 63



oS

ILLUSTRATED PARTS LIST

Pump to Ball Valve Plumbing Parts List

ITEM ‘ PART NO. QTY. ‘ DESCRIPTION

1 500004 1 |VALVE. 100 PSI RELIEF
2 500005 AR |VALVE, 1" FULL PORT
3 520027 AR |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
3 520028 AR |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
3 520029 AR |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
4 510014 AR |HOSE, 1-1/2” EPDM
5 510016 AR |HOSE, 1” EPDM
6 530013 AR |GASKET, 1" EPDM
7 530014 AR |GASKET, 1-1/2” EPDM
8 530019 AR |GASKET, 2” EPDM
9 530066 AR |1” MANIFOLD X 1" HOSE BARB
10 530067 1 1" MANIFOLD X 1” HOSE BARB 90°
11 530070 AR |1” MANIFOLD PLUG
12 530075 AR |2” MANIFOLD X 1” TEE
13 530079 AR |2” MANIFOLD X 1-1/2” HOSE BARB
14 530080 1 |2 MANIFOLD X 1-1/2” HOSE BARB 90°
15 530087 AR |2” FLANGE COUPLER, 45°
16 530093 1 |2 MANIFOLD PLUG
17 530094 1 |2 MANIFOLD PLUG W/ 1/4” FPT
18 530097 1 |2 MANIFOLDTEE
19 530099 AR |2' FULL PORT X 1” FLANGE TEE
20 530100 AR |2” FULL PORT X 1-1/2” HOSE BARB
21 530190 AR [1790° HOSE BARB,NYLON
22 530193 AR |RETAINING CLIP
23 530198 AR |O-RING, VITON
24 530298 1 1” MANIFOLD TEE
25 540000 AR |CLAMP, 1”
26 540001 AR |CLAMP, 27
27 540002 AR |CLAMP, 2" FULL PORT
28 540014 AR |CLAMP, 1”
29 540016 4 |CLAMP, 1-1/2”
30 631804 1 |FLOW METER,60P
31 631805 1 |CONTROL VALVE,1-1/2”
32 790020 1 |GAUGE, 160PSI
NOTE: HYPRO 9306 AND ACE 205 PUMP OUTLETS REQUIRE 220
FITTINGS. ACE 150 PUMP OUTLET REQUIRES 200 FITTINGS.

Page 64



oS

ILLUSTRATED PARTS LIST

Raven Components

Raven Components Parts List

=Y PART NO. QTY. DESCRIPTION
1 631803 AR |6 SECTION 450 CONSOLE
2 631814 AR 12" 16 PIN EXTENSION CABLE
3 631818 AR |10 440/450 CONSOLE CABLE
4 631819 AR |16 PIN 6 SECTION CABLE
5 631832 AR |GPS SPEED SENSOR
6 631856 AR |FOOTSWITCH
7 632010 AR |RCM
8 632027 AR |47 PIN 6 SECTION CABLE
9 632028 AR |47 PINTO 16 PIN ADAPTER
10 632029 AR |47 PINRCM Y-CABLE
11 632031 AR [12°1SO TO IBIC CABLE
12 632033 AR |47 PINTO 37 PIN ADAPTER
13 632034 AR |TRAILER TO DEUTSCH PLUG ADAPTER CABLE
14 632036 AR |PRESSURE TRANSDUCER
15 632061 AR [CABLE, FOOTSWITCH, 12’
16 632062 AR [CABLE, FOOTSWITCH, 23’
NS 631802 AR |3 SECTION 440 CONSOLE

Page 65



fﬂS T

ILLUSTRATED PARTS LIST

Raven SCS450 Console

paliiet

pe

-a !%'-eﬁbaﬁia )

ITEM

DESCRIPTION

Manual Adj. Switch
Ratel/Rate2/Manual Switch

Power Switch

Boom Switch

Master Switch

Mounting Bracket

Mounting Knob

Fuse Holder

Fuse, 15 Amp.

Console Control Cable (10 ft.)
Console Control Cable (3 ft.)
Flow Control Cable (6 ftL.)

Flow Control Cable (12 ft.)

Flow Control Cable (24 ft.)

Flow Meter Cable Ext. (6 ft.)
Flow Meter Cable Ext. (12 ft.)
Flow Ext. Cable (12 ft.)

Flow Ext. Cable (24 ft.)

Assorted Terminal Kit

Switch Cover

1-Set Filler Spacers

Face Plate Assembly
Display Board Spacer

LCD Display Board

Processor Board (Serial Tnterface)
Connector Plate Assembly (Serial Interface)
Back Assembly

SCS 450 Console (Serial Interface)

RAVEN PART #
412-2011-049
019-0159-078
412-2011-048
412-2003-010
412-2011-046
106-0159-437
106-0159-438
510-2001-018
510-1003-003
115-0159-492
115-0159-707
115-0159-495
115-0159-496
115-0159-708
115-0159-016
115-0159-017
115-0159-493
115-0159-494
117-0159-402
063-0159-734
117-0159-421
063-0172-024
107-0159-478
063-0171-961
064-0159-745
063-0172-022
063-0159-530
063-0171-220

Page 66



fﬂsr ILLUSTRATED PARTS LIST
o~

Control Harness 155-0171-085

—mnﬁ_
— WHITE 12 GA. — WHTE 14 G ——f< 1 |
1 ——————  WHITE 18 GA. 2
WHIE 14 GA ——1< 15
—  WHIE 14 GA s
7> BROWN 18 CA. <2
3> YELLOW 1B GA LTL RN P
4> GREEN 18 CA s LT g
5 > BLUE 1B GA s
6 > BLACK 18 GA. 1 < &
73 BLK/WHT 18 GA M A <7
Ji B> BRN/WHT 18 CA e < & 42
CONSOLE END CABLE EMD
16 PN CONNECTOR | g - BLU/WHT 18 GA. o 8 < g | 16 PIN CONNECTOR
10> ORG/WHT 14 BA < T1
- o/ = FEMSTE. BWTEH
> I';l CABLE-SHIELD r;] e
12 >4 CABLE-BLACK 20 GA : : LT W]
|1
13 >4—— CABLE-RED 20 GA M2 3
- ORANGE 14 cA.  —F<C 14 -
. ORANGE 14 GA <
14> ORANGE 14 GA -sp.t, EI Jp——
ORANGE 14 CA. -
15 > WHT/BLK 18 CA = < 10
RED 14 GA. < 16
- <
A RED 14 Bh I A
RED 12 A — 6 \_9—RED 12 GA
F1
&
J3
\. < g | PR

Page 67



fﬂsr ILLUSTRATED PARTS LIST
o~

Control Harness 155-0159-856

(162 RED 14 GA LB g |
15 & WHTE 14 GA .l <15
14 < ORANGE 14 GA. — 1% MR gy
13 € :f“ﬂl CABLE-RED lr‘nl i <13
12 & i’ i CABLE-BLACK i 15 1 <12
n< :1,“' CABLE-SHELD I‘i-‘l it <11
10 < WHI/BLK 18 GA U <0
g < BLU/MHT 18 GA ME_L g

J1 J2
5 PN B < BAN/WHT 18 GA. e 18 AN
hNSLE BN | 7 < BLK/MHT 18 CA e {7 | Gal o

b < BLACK 18 GA — < B
5 < BLUE 18 GA HIM 3 <5
§ < GREEN 1B DA DEC < 4
3 L YELLOW 18 GA L. < 3
P < BROWN 18 GA, MLy

B WHTE 14 GA = <1

Page 68



fﬂsr ILLUSTRATED PARTS LIST
P e

Control Harness 155-0171-086

=
13— CABLE-RED N L 3] p
I ||
12 <4——f CABLE-BLACK ST | M
" | ) L) e P CIBLE AZSY
e GARE-SHED * < 1
3 CORD=YELLOW e 51 I3
|| I 2 Wy
t —4 DORD- BREEN —— A <. 2 | CORD ASSY
6 < BUACK 16 GA = ~re
. |4
<8 | 3w
CRANEE P TEAER
LN
2 € BROWN 18 OA = T3 5
<o 3 Way
J2 CRANE <y | TR
]
IBPN | p g BLUE 18 G4 L ¢ |
WATE J6
<8 | 3w
ORANGE _ | o
<A
| S
7€ BLK/WHT 18 OA e o | 1
| = VHTE 14 GA 1= E s a8 S
14 € DRANCE 14 CA WI < TOVER
LS
LS BRN/WHT 18 G4 — M3 < ¢
N
h 3wy
CRANEE <) | PR
P <€ BLU/VT 18 A —mt = ¢
L E 19
< B | 3 war
RANE . TOWER
< A

Page 69



fnsr ILLUSTRATED PARTS LIST
P T

Fold Control Cab Box

SWICH NOTCH ORIENTATION
*ORENT SWITCH NOTCHES
AS SHOWN IN GRAPHC

*USE THE ANGLE VALUES
SHOAN AS REFERENCE

180

Page 70



fBsT

ILLUSTRATED PARTS LIST

Fold Control Cab Box Parts List

ITEM | VENDOR PART # | QTY.

DESCRIPTION

1 210-710 1 |STRRLFHEYCO .23 -.53 ID HOLE DIA .886
2 212-184 2 |SCREW 6-32 X 3/8 OVAL HD BLK

3 212-202 2 |INSERT 6-32 X 3/8 BRASS

4 212-215 2 |KNOB 1/4-20 FEMALE

5 212-231 2 |SCREW , W ELDED 1/4-20 X .500

6 213-335 2 |WASHER NYLON .257 X .875 X .060

7 214-002 3 |CABLE TIE BLACK

8 219-300 1 |BRACKET HOUSING MONITOR

9 230-057 1 |BAG POLY CLEAR 14 X 18 2 MIL W /LOGO
10 232-050 2 |DECAL S/N SILVER

11 232-059 1 |DECAL GOLD/BLACK 1.5X .5

12 250-013 3 |SWTOG DPDT 3P MOM LONG

13 250-015 1 [SWTOG DPDT 2P MOM SHORT

14 250-023 4 |SWTOG BOOT OPN GREY

15 252-058 18" |W IRE BLACK 18 GA

16 252-059 24" (W IRE 18 GA BLACK

17 252-060 18" |W IRE 18 GA BLACK

18 252-001 1 |DIADE D116A2 6 AMP

19 255-002 10 |TRMT-TAP F PO BLUE

20 255-006 5 |TRM PO F NON INS 20/18 GA

21 255-070 2 |TRM PO MF 14-16 GA

22 255-119 5 |TRM PO F INS 16-14 GA

23 255-285 1 |TRM SPLICE CLOSED END LARGE

24 259-015 1 [SWTOG GRIP VINYL BLUE .187

25 259-022 1 [SWTOG GRIP VINYL YELLOW .187

26 259-023 1 [SWTOG GRIP VINYL GREEN .187

27 259-027 1 [SWTOG GRIP VINYL GREY .187

28 304-037 1 |ENCL DRILL FP MONITOR SW 4 F00204
29 314-217 1 |HARNESS R/B W IRE SERIES 3 P/8

30 319-725 1 |ENCL DRILL MNTRBX FH-7/8" STR RLF
31 319-769 1 |FUSEHOLDER PM ASSM. 10A /.5

32 320-184 1 |HRN 12 CON 16 GA DTP KEY A 12P (12) 11’ END CAP

Page 71




fﬂsr ILLUSTRATED PARTS LIST
P T

Wiring Harness

8'—0~ \
PIN OUT DETAIL
.
r~ :)— :j;'v::w— R)
2 NOT USED
3 BLK (GROUND)
=Y VENDOR PART NO. QTY. DESCRIPTION
1 230-250 2" |SHRINK TUBING .250 BLACK
2 252021 8' |WIRE RED/BLACK 16 GA ZIP
3 255043 1 CENTER 16 PIN SHELL #17
4 255-233 1 CENTER AMP SOCKET
5 255549 1 CENTER SERIES 3 17-3 PLUG

Page 72



[fi24

ILLUSTRATED PARTS LIST

Harness Connector

(%)

l[ﬁl |""1 L "'
L | ;
== v T
| ¢ /]
\ 10 -
|’L
PIN QUT DETAIL FOR RECEPT
ITEM VENDOR PART NO. QTY. ‘ DESCRIPTION
1 231009 1" |SHRINK TUBING .500 BLACK
2 252058 12" |WIRE BLACK 18 GA
3 252064 11" |CABLE 12 CON 18 GA PVC GREY
4 255214 1 CONN DEUT LOCK WEDGE 12 PIN DTR
5 255215 1 CENTER LOCK WEDGE 12 PINM DTR
6 255-755 1 CONN DUET DT RCPT 12 PIN KEY A
7 255-756 1 CONN DUET FT PLUG 12 PIN KEY A
8 255977 2 CONN DUET PIN 16-18 GA
9 255978 12 |CENTER DEUTSCH SOCKET 16/18 GA.
10 255979 10 [CONN DUET CAVITY PLUG

Page 73



ILLUSTRATED PARTS LIST

fﬂS r

8118 Hydraulic Schematic
1

bt
=
— =

Page 74



fBsT

ILLUSTRATED PARTS LIST

8118 Hydraulic Schematic Parts List

ITEM # VENDOR # PART # DESCRIPTION QUANITY
1 600045-7-ZN |FDM4R17-4FJIXZ-4FJX90MZ-220 2
2 600045-6-ZN |FDM4R17-4FJXZ-4FJX90MZ-200 2
3 MI661832 620073 CYLINDER 40TD10-150 DA 4 x 10" STROKE 2
NS MI661729 KIT SEAL 4.0 BORE x 1.5 ROD AR
4 AF661180093 610095 FITTING ADAPTER 80RB M/F .093 ORIFICE 2
5 PA-6804-06-08-06 610066 FITTING ADAPTER JIC SWIVEL RUN TEE TO-6804-06-08-06 4
6 600045-10-ZN |FDM6R17-6FJX90MZ-8FJXZ-68 2
7 T0O-2603-08-08-08 610004 FITTING ADAPTER TEE 8JIC 2
8 FDM 0025-zN |FDM8R17-8MBOZ-8FJXZ-183 2
9 T0O-2603-04-04-04 610003 FITTING ADAPTER JIC TEE TO-2603-04-04-04 2

10 EDM 0055-ZzN |FDM4R17-8MBOZ-4FJX90MZ-305 2
11 | 2-NV12-12SAE-M 520048 TIP HYDRAULIC ISO 6
12 600045-11-ZN |FDM6R17-6FJX90MZ-8FJXZ-80 2
13 600045-4A-ZN |FDM6R17-8MBOZ-6FJXZ-90M-281 1
14 600045-3-ZN |FDM6R17-8MBOZ-6FJXZ-273 1
15 TO-6801-6-8-S 610045 FITTING ADAPTER 80ORB TO 4JIC R0.045 (USED ON 620004) 4
16 MI671326 620057 CYLINDER 30TD16-150 3" x 16" STROKE 2
NS MI1649208 KIT SEAL 3.0 BORE x 1.5 ROD AR
17 MP-PMI 0002 620027 CYLINDER DUAL FUCTION 45WD22.5 X 1.81 WK 2
NS MP-PMI0002 KIT SEAL 4.5 BORE x 2.0 ROD AR
18 FDM 0048-zN |FDM4R17-4FJXZ-4FJX90MZ-85 2
19 AF661182047 610096 FITTING ADAPTER 80RB M/F .047 ORIFICE 2
20 T0O-6801-04-08 610029 FITTING ADAPTER 8ORB TO 4JIC 90° 2
21 600056-1-ZN |FDM4R17-4FJXZ-AFJXZ-63 2
22 T0O-6400-06-06 610010 FITTING ADAPTER 60RB TO 6JIC 1
23 AFFAST194288 630038 BLOCK DOWN PRESSURE (1PDCP25-PT-12S) 1
24 TO68010606 610078 FITTING ADAPTER 60RB TO 6JIC 90° 1
25 600045-1A-ZN |FDM6R17-6FJIXZ-6FJX90MZ-25 1
26 TO-2406-6-4 610002 FITTING ADAPTER 2406-04-06 2
27 600045-2A-ZN |FDM6R17-6FJXZ-6FJX90MZ-25.5 1
28 TO-6602-04-04-04 610026 FITTING ADAPTER JIC SWIVEL RUN TEE TO-6602-04-04-04 1
29 TO-6506-4-4-S 610025 FITTING ADAPTER 6506-4-4 1
30 AF2141GXB3000 790052 GAUGE PRESSURE 0-3000 PSI 1
31 600056-2-ZN |FDM4R17-6FJXZ-4FJX90MZ-50 2
32 600056-3-ZN |FDM4R17-6FJIXZ-4FJX90MZ-60 2
33 TO-6400-04-08 610009 FITTING ADAPTER 8ORB TO 4JIC 6

Page 75




[T

ILLUSTRATED PARTS LIST

Hose Description

DESCRIPTION HOSE SIZE 1ST END 2ND END CUT HOSE QTY.
600040-11-ZN FDM4R17-4FJIXZ-4FIX90MZ 1/4" F ST. F 90 219" 1
600042-13-ZN FDM4R17-4FJIXZ-4FJIXZ 1/4" F ST. F ST. 94" 1
600042-15-ZN FDM4R17-4FJIXZ-4FJIXZ 1/4" F ST. F ST. 98" 1
600042-16-ZN FDM4R17-4FJIXZ-4FJIXZ 1/4" F ST. F ST. 64" 1
600042-26-ZN FDMA4R17-4FJIXZ-4FJIXZ 1/4" F ST. F ST. 183" 1
600042-27-ZN FDM4R17-4FJIXZ-4FJIXZ 1/4" F ST. F ST. 238" 1
600042-28-ZN FDM4R17-4FJIXZ-4FIX90MZ 1/4" F ST. F 90 86" 1
600042-29-ZN FDM4R17-4FJIXZ-4FJIXZ 1/4" F ST. F ST. 52" 1
600042-30-ZN FDM4R17-4FJXZ-4FIX90MZ 1/4" F ST. F 90 64" 1
600042-31-ZN FDM4R17-4FJXZ-4FIX90MZ 1/4" F ST. F 90 70" 1
600042-32-ZN FDM4R17-4FJXZ-4FIX90MZ 1/4" F ST. F 90 93" 1
600064-1-ZN FDM8R17-8FJX90MZ-8FJXZ 1/2" F. 1/2" 90 F 1/2" ST. 26" 1
600064-2-ZN FDM6R17-8FJXZ-8FIXZ 3/8" F 1/2" ST. F 1/2" ST. 93" 1
600064-3-ZN FDMA4R17-4FJXZ-4FJIXZ 1/4" F.1/4" ST. F 1/4" ST. 84" 1
600064-4-ZN FDM6R17-8FJIXZ-8FJXZ 3/8" F 1/2" ST. F 1/2" ST. 117" 1
600064-5-ZN FDM4R17-4FJX90MZ-4FJXZ 1/4" F 1/4" 90 F 1/4" ST. 109" 1
FDM 0049-ZN FDMA4R17-4FJXZ-4FJIXZ 1/4" F ST. F 90 201" 1
600042-1-ZN FDM8R17-8MBOZ-8FJXZ 172" #8 O-RING F ST. 195" 2
600034-2-ZN FDM6R17-8MBOZ-6FJXZ 3/8" #8 O-RING F ST. 340" 2
600042-2-ZN FDM6R17-6FJX90MZ-8FJXZ 3/8" F. 90 F 1/2" ST. 62" 2
600042-3-ZN FDM6R17-6FJX90MZ-8FJXZ 3/8" F. 90 F 1/2" ST. 73" 1
600042-4-ZN FDM6R17-6FJX90MZ-8FJXZ 3/8" F. 90 F 1/2" ST. 51" 1
600063-1-ZN FDM6R17-6FJIXZ-8FJXZ 3/8" F. 3/8" ST. F 1/2" ST. 152" 1
600042-33-ZN FDM6R17-6FJXZ-6FIXZ 3/8" F. ST. F ST. 150" 1
600042-34-ZN FDM4R17-6FJIXZ-4FJXZ 1/4" F 3/8" F ST. 7" 1

Page 76




fﬂsr ILLUSTRATED PARTS LIST
P Tt

Hydraulic System for Pump

L
4 (
8/
, /7 6— &

Hydraulic System for Pump Parts List

PART NO. QTY. 8218 QTY. 8224 DESCRIPTION
1 2-NV 12-12S A E 2 2 HOSE TIP
2 P A 600054-1 1 1 HOSE PRESSURE TO VALVE
3 610086 1 1 HYDRAULIC FITTING 8601-8-10
4 610099 PC VALVE 13 GPM
5 P A 600054-2 1 1 HOSE PRESSURE TO PUMP
6 610106 1 1 HYDRAULIC FITTING 6400-10-10
7 610102 1 1 HYDRAULIC FITTING 6801-10-10
8 P A 600054-3 1 1 HOSE PUMP RETURN

Page 77



fﬂS r

ILLUSTRATED PARTS LIST

Toolbox Carrier

Toolbox Carrier Parts List

ITEM ‘ VENDOR PART NO. QTY. ‘ DESCRIPTION
1 18426 1 TOOLBOX HOLDER
2 155 1 BOLT HEX HEAD 1/2 X 2-1/2: GRADE 5 ZP
3 790041 1 20" DEEP GRAB & GO TOOLBOX
4 239 1 NUT HEX HEAD 1/2” CENTERLOCK ZP
5 223 1 NUT HEX HEAD 1/2” JAM ZP
6 152 1 BOLT HEX HEAD 1/2 X 1: GRADE 5 ZP

Page 78



BsT

ILLUSTRATED PARTS LIST

Kit Contents

PART NO. \ DESCRIPTION INJECTOR QTY. KNIFE QTY.
520003 3 NOZZLE, SINGLE HOSE SHANK NYB 3 2
520004 NOZZLE, DOUBLE HOSE SHANK NYB 2
520005 NOZZLE, SINGLE HS CONN 1/4"F 2
520006 NOZZLE, DOUBLE HS CONN 1/4"F 2 3
520014 NOZZLE, SS 1/4" TEE 1
520015 NOZZLE, SS CA 1
520034 TIP, SS - 0015 TEEJET 2
530001 1/4" X 1/4" MALE CONNECTOR 1 1
530014 1-1/2" EDPM GASKET 2 2
530019 2" EDPM GASKET 2 2
530024 3" EDPM GASKET 2 2
530188 HOSE SHANK ASSEMBLY 1
530201 BARB HOSE 1/4" X 3/8" 4
530218 3/8" X 3/8" HOSE MENDER W/ STOP 2
530236 NIPPLE:1/4" MPTX6" MPT 1
530246 STR. ELB:1/4" MPTX1/4" FPT 1
540001 CLAMP, 2" STD WORM SCREW 1 1
540002 CLAMP, 2" FULL WORM SCREW 1 1
540003 CLAMP, 3" WORM SCREW 1 1
540006 CLAMP 1-1/2" T-BOLT HOSE 1.81" 2 2
540013 CLAMP, STAINLESS 3/4" #12 10 5
540014 CLAMP, STAINLESS 1" #16 4
540032 CLAMP, HOSE 5/16" 4
590029 SEAL, EDPM RUBBER 3
590030 CAP Q.T. NY.LT.YELLOW 3
590031 PLATE ORIFICE, STAINLESS STEEL 3
750008 LOCKING COLLAR, STD 30° 2 2
750016 ROCK GUARD WITH PIN 1
750018 3/8 X 1/2" SET SCREW, SS 2
750019 MOUNTING BRACKET F/WIESE CO-50 KNIFE 1
790041 20" DEEP GRAB & GO TOOLBOX 1 1

AC40015 O-RING, VOLUTE SEAL 1

AC40151 SEAL, 5/8" SHAFT, VITON-C 1

AC52700 REPAIR KIT 1

AP44103202 1/4 X 1/4" UNION CONNECTOR 3 3
AP44103240 1/4 X 1/4" FEMALE ADAPTOR 1 1
AXGC30020XXL |XXL GREEN GLOVES 1 1
LAXNVGOGGLESL |GOGGLES 1 1

BJ200SHIM 2" SHIM 2

BJHMO075 3/4" X 3/4" HOSE BARB 2 2

BJHM100 1" X 1" HOSE BARB 2 2

BJHM150 1-1/2" X 1-1/2" HOSE BARB 1 1

CLFBS1004 5/8 X 1 SQUARE HEAD SET SCREW 2

PL707TB REDURAN 1 1

WA21047 CABLE TIE, 15" HEAVY DUTY 20 20

VI3K9438 BARB:3/8" HB FOR 8027 NUT-POLY 3

Page 79



fﬂsr ILLUSTRATED PARTS LIST
P

Lighting

Lighting Parts List

ITEM PART NO. QTY. DESCRIPTION

1 104 1 BOLT, 1/4 X 2" GRADE 5 ZP

2 235 1 NUT, CENTERLOCK, 1/4” ZP

3 249 4 WASHER, LOCK, 5/16” ZP

4 590229 4 BOLT, 8 X 20 MM 8.8 ZP

5 740023 1 APPLICATOR LIGHT WIRING HARNESS
6 740024 2 AMBER WARNING LIGHT

7 740025 2 RED TAIL LIGHT

8 740029 2 EXTENSION

9 740031 1 LIGHT MODULE

Page 80



fﬂsr ILLUSTRATED PARTS LIST
P

Decals

Decal Parts List

PART

QTY. | DESCRIPTION IMAGE

' VALVE OPERATION

BOTTOM FILL MAIN TANK

DECAL MAIN
800017 1 TANK VLVE CLOSED [_r
OPERATION )

NO.

DECAL FAST
800020 | 4 | SPRYRS LOGO
BLK/GRY
Variable Speed Jack
To Operate
Pull out for Low Speed
Push in for High Speed
NOTE: To change gear, turn shafts
DECAL, VAR. siightly right or left as you shift
800044 1 SPEED JACK

Rotate Counter Clockwise to
Retract Leg

Rotate Clockwise to Extend Leg

CAUTION Be sure to lock the jack
nio transpor! posilion prior 10

putting the trailer into motior

Page 81



fﬂS r

ILLUSTRATED PARTS LIST

PART QTY. | DESCRIPTION IMAGE
NO.
ATTENTION: PLEASE CHECK
DECAL FERT LUG NUT TORQUE AT 5, 10 AND
800086 CART LUG 50 HOURS OF OPERATION, AND
NUT REGULARLY THEREAFTER
TORQUE SHOULD BE 265 FT/LBS.
COLOR DESCRIPTION OF USE
Red Pump Pressure
DECAL HOSE Yellow Pump Return
800088 KEY: FLIP FOLD Blue Main Fold Pressure (Lower) - run in constant flow
Green Main Fold Return (Raise)
Gray Main Lift Wing Kick Pressure (Lower)
Orange Main Lift Wing Kick Return (Raise)
Purple Flip Fold Pressure (Lower)
Brown Flip Fold Return (Raise)
Avoid senous injury from injection of
DECAL
WARNING-
800098 HYDRAULIC = on any hydraulic
FLUID nents  Refer 1o tractor and implemant
Use cardboard or similar matenal
DECAL Be sure cylinder and attaching hoses
WARNING- are fully charged with oil before
800099
CHARGE WITH operating system
OoIL

Failure to do so will allow wings
to fail rapidly when attempting to
lower from transport position

Page 82



fﬂS r

ILLUSTRATED PARTS LIST

PART

QTY. | DESCRIPTION

NO IMAGE
1 Keep all shields in place
2 Disengage and shut off all
DECAL engine and/or motor power
800100 CAUTION- before servicing or unciocg-
SHIELDS ging machine
Keep hands, feet and cloth-
ing away from power-
driven parts
Do not leave running maching
unatiended
Z g
L’.) . [ v 0w > =
O : 552 X o>
My £ S588%, E~a2®
DECAL Y S28e28s 22233523
800101 CAUTION-AG CP2EEEQa ~Noyc =
< — 8’ © 298 o —d W n &
CHEMICAL EgreBag 0% €9
g - (- s oD O £
:U‘”r:vnb = 0 aF =0
20 2 nw 9 e e O o
oa Qo = = O®ER®S®S i
<EHEH S N
<0ESSS 0 o € o
DECAL [ \ .
800103 DANGER-RUN \O// ,]/ /
OVER
Avoid serious injury
or death from runover
Do not adjust while
machine is in motion
DECAL : ‘ A WARNING
800104 WARNING-DO i _:_ ariess il oipe
NOT SPEED !

Page 83



fﬂsr ILLUSTRATED PARTS LIST
P

PART
QTY. | DESCRIPTION
NO.
A DANGER
800106 a4 DANGER- To avold injury or death stand clear
of machine whan wings are being folded
STAND CLEAR or unfolded. Mechanical or hydraulie
fallure can allow wings to fall rapidly
DECAL
WARNING-
800107 2
AVOID
CRUSHING
Water for rinse/wash
DECAL purpose only, Do not
800108 1 WARNING- drink from this container
contaminated by sprayer
chemicals. Fill with clean
rinse water only
DECAL RED
800109 4
REFLECTOR
TAYAY >‘_“.A; :"\’v .’\: lAl;"‘-.'-A“.:’.:'~ AY YA'L’&'A" . A;' § '—
;:QIQ“:A:""'Z' VAYATAY {’n"::':V:.":" YAYAY) AV AVAYAYAY At\‘-l AYA 'A’A; AVAYAYE
AR AT ATLYAPATATA VY T A TATATA" AT AT ATATATAT AT AT AVATATAYAAY :’:‘:‘:‘
rvvvvw‘_f,;.'.,,.- . AV AT AT AT AT ATATAYATATAVAVAVATAVAYATAYY
soo110 | 6 | DECALAMBER | B ATaVATATATAYATATaXaYAVAYATAVAVAVAY
REFLECTOR MAYAYAYAVAVAVAY AVAVAVAV LAY VA AT AV AV AT AVATAVAVAYAYAVAYAVAYAYAYE
WATAVATATAVAVATATATAY LY AT AVAYATAVAVATAVAT LS ;'A‘A'A'A'A'A'
'A'A'A'A‘L'A'A'AVAVA'A'A‘A'A.'L' : ATAVATATAVAVAVAVAYY CAYAYAYAVAYAVA
AT AY AT AT AT AYAVAYAVATAVAVATAVAVATAAT <TAVATAVAT iﬁi TAVAYAYAYAY
MA'A'A'A'M'A%VL'A'A'&'A'A'A'A’A‘A‘A'A'A'A Y ATATAYATAVAYAYA
> - -
DECAL
800111 4 RED/ORANGE
NON-REFLECT

Page 84



fﬂST |

ILLUSTRATED PARTS LIST

PART
NG, | QTY- | DESCRIPTION
DECAL
DANGER
8001121 1 kikcrric
LINES
— & A0
DECAL 8118 \ V7 /[// / // [ A V4
' / y:
goo116 | 2 | o D ¢ / / / b 4
7oA\ / / 7 A
M | : /'/ / / / ‘,/ /l ]
A N f / f ‘/ ' 4 /S
<< /4 U (L | ( & £
\‘_ e \\__l ~ J \\_ _
GREASE PIVOT POINTS
DECAL,
800287 | 14 | GREASE PIVOT
POINTS
DECAL, SIS
800306 > OMPH
1
DECAL, SIS 30
800307 <PH

Page 85



AST

ILLUSTRATED PARTS LIST

—
Al ™,
PART
NO QTY. | DESCRIPTION IMAGE
THIS MACHINE IS PROTECTED UNDER ONE OR MORE OF THE
FOLLOWING PATENTS:
U.S. PATENTS: U.S. DESIGN PATENTS:
7,585,000 D818,007
10,888,042
DECAL, FAST AUSTRALIAN DESIGN PATENTS: CANADIAN DESIGN PATENTS:
AU201614495 CA170168
800338 1 APPLICATOR ALO1644408 CA170100
PATENTS
CHINESE DESIGN PATENTS: EUROPEAN DESIGN PATENTS:
Z1201630458450.1 003346848-0001/0002
OTHER U.S. & FOREIGN PATENTS PENDING
PROUDLY MANUFACTURED IN THE USA.
lEi
L?E
L
1soa
ﬁ
E
1208
:E
ﬂ
DECAL, 1800 =
800347 1 TANK SIGHT <
GAUGE
2
ﬁ
=
400

Page 86



A

fosT

FAST Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101
1-800-772-9279 Toll Free
1-507-427-3861 Voice

1-507-427-3030 Fax
www.fastsprayers.com


http://www.fastsprayers.com/

	Limited Warranty
	General Information
	Parts Ordering Guide
	Parts Searching Guide
	Explanation of Parts Lists

	Table of Contents
	8118 Cart
	8118 Cart Parts List

	8118 Cart Cont.
	8118 Cart Parts List Cont.

	Axles
	Axles Parts List

	Tire and Rim
	Tire and Rim Parts List

	1800 Tank
	1800 Tank Parts List

	Center Wing Section
	Center Wing Section Parts List

	Main and Flip Wings Section
	Main and Flip Wings Section Parts List

	Gauge Wheel
	Gauge Wheel Parts List 19062L/R / 26860 / 26861

	AP Coulter Assembly
	Parts List 34471:  AP Coulter Assembly

	AP Coulter Base Assembly
	Parts List 34470:  AP Coulter Base Assembly

	N669 Complete Hub with Square Hole with Triple Seal Assembly
	Parts List 26891 / 730095ASSY:  N669 Complete Hub with Square Hole with Triple Seal

	AP Coulter Upper Casting Mounts
	Parts List:  AP Coulter Upper Casting Mounts

	AP Coulter Injection Option Assembly
	Parts List 90SAINJ:  AP Coulter Injection Option Assembly

	AP Coulter Blade Hardware Kit
	Parts List 590278:  AP Coulter Blade Hardware Kit

	DEFENDER® for Injection Assembly
	Parts List 17302 / 99CROPDEFENDER:  DEFENDER® for Injection

	AP Coulter Knife High Flow Knife Option
	Parts List 37139: AP Coulter Knife High Flow Knife Option

	AP Coulter Knife Option Assembly–Non-Adjustable (2022 and newer, backwards compatible)
	Parts List 34590:  AP Coulter Knife Option Assembly–Non-Adjustable (2022 and newer, backwards compatible)

	AP Coulter Knife Stop Hardware Kit – Adjustable (2022 and older)
	Parts List 99FCAPPKNIFE:  AP Coulter Knife Stop Hardware Kit – Adjustable (2022 and older)

	Decal Assembly
	Parts List 17292:  Decal Assembly

	8118 3 Inch Quick Fill
	8118 3 Inch Quick Fill Parts List

	8100 3 Inch Quick Fill Plumbing with Strainer
	8100 3 inch Quick Fill Plumbing Parts List 28206

	8118 Tank to Pump Plumbing
	8118 Tank to Pump Plumbing Parts List

	ACE 205 Motor
	ACE 205 Motor Parts List

	ACE 304 Pump
	ACE 304 Pump Parts List 550025

	ACE 205-304 PWM Pump
	ACE 205-304 PWM Pump Parts List 550035

	ACE 255F -304 (PWM) Pump
	ACE 255F -304 (PWM) Pump Parts List 550055 (550056)

	ACE 750 Pump
	ACE 750 Pump Parts List 550050

	ACE 750 PWM Pump
	ACE 750 PWM Pump Parts List 550044

	Hypro 9306 Pump
	Hypro 9306 Pump Parts List 550045

	8118 Agitation
	8118 Agitation Parts List

	Toolbar Plumbing
	Toolbar Plumbing Parts List

	Pump to Ball Valve Plumbing
	Pump to Ball Valve Plumbing Parts List

	Raven Components
	Raven Components Parts List

	Raven SCS450 Console
	Control Harness 155-0171-085
	Control Harness 155-0159-856
	Control Harness 155-0171-086
	Fold Control Cab Box
	Fold Control Cab Box Parts List

	Wiring Harness
	Harness Connector
	8118 Hydraulic Schematic
	8118 Hydraulic Schematic Parts List

	Hose Description
	Hydraulic System for Pump
	Hydraulic System for Pump Parts List

	Toolbox Carrier
	Toolbox Carrier Parts List

	Kit Contents
	Lighting
	Lighting Parts List

	Decals
	Decal Parts List


